DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-082-001 3/22



(7]
()
=
o
0
7]
()]
Q
Q
<

Wiring
Harnesses

Cabinet &

Rear

Cylinder, Seals,

o3
el
L]
o
=
o
[
=]
s

Electrical
Components

Assemblies

View |Front Panel

& Bearings

Rear Channel

Kits, Assemblies, & Common Parts

Loading Door & Door Lock Components
Door Glass Gasket (Standard Door)

Part Number
9206-419-001

Door Glass Gasket (Small Door)

9206-411-002

Door Handle Only (Large)

9244-091-001

Door Close Switch

9539-492-001

Door Lock Gear Motor Assembly

9922-015-001

Kit - Door Latching Assy. & Cam (replaces original Door Latching Assembly)

9732-347-001

Kit - Door Cam Replacement

9732-346-002

Kit - Locking Pawl Replacement

9732-346-001

Kit - Door Gasket Expander Kit (Small)

9732-139-001

Kit - Door Gasket Expander Kit (Large)

Electrical Components

Transformer, Main

9732-139-002
Part Number
8711-004-001

Transformer, Control

8711-009-004

Main Control Board

9473-004-010

Kit-Replacement, Pressure Sensor (Only)

VFD & Breaking Resistors Components

Breaking Resistor 200 Ohms

9732-315-001
Part Number
9483-004-002

Breaking Resistor 160 Ohms

9483-004-003

Delta E Drive Display

9150-044-001

MS 300 VFD Display

9150-058-001

Data Cable (56")
Drain & Water Valve Components

Kit - 3” Drain Valve Seal Replacement

9806-015-003
Part Number
9732-327-001

Drain Valve 3” 9379-202-001
Drain Valve 2" 9379-199-001
Water Valve (Dual) 9379-183-012

Diaphragm (Dual)

Cabinet Components

Front Panel Screw

9118-049-003
Part Number
9545-008-014

Front Panel Finisher Washer

8641-585-001

Front Panel Spring Nut

8640-399-008

Top Soap Box Screw (Regular Chassis Only)

9545-008-012

Top Soap Box Spring Nut (Regular Chassis Only)

8640-399-007

5/16 Hex Screw, Common

9545-008-026

Top Lock Key #6324

9306-025-001

Cylinder Plug (1.5” Plastic)

9456-041-007

o Part # 8533-082-001 3/22

T300
T300
T350
T400
T450
T600

WNO300XA-10EV
WNO300XA-12EV
WNO350XA-12EV
WNO0400XA-12EV
WNO0450XA-12EV
WNO600XA-12EV

Section 8:
Parts Data:

120 volts 60hz. Single Phase

208-240 volts 60hz. Single Phase or Three Phase
208-240 volts 60hz Single Phase or Three Phase
208-240 volts 60hz Single Phase or Three Phase
208-240-volts 60hz Single Phase or Three Phase
208-240 volts 60 hz Single Phase or Three Phase

Part # 8533-082-001 3/22 o



(7]
()
=
o
0
7]
()]
Q
Q
<

Cabinet &

Rear

Cylinder, Seals,

Water Inlet &

Electrical
Components

Harnesses | Assemblies

View |Front Panel

& Bearings

T
c
{ =
[}
=
O
1
[}
[V}
(-4

£
©
|

(a]
]

Wiring Harness Part # by Model

Description

Wiring Harness (Add Bleach Lite
assy included)

9794-001-001

9794-001-001

9794-001-001

9794-001-001

9794-001-001

Wiring Harness, Door Lock

9627-791-003

9627-791-003

9627-791-003

9627-791-003

9627-791-004

Wiring Harness,
Drain,Thermo,DoorSol

9627-796-001

9627-796-001

9627-796-001

9627-796-001

9627-796-002

Data Cable

9806-015-001

9806-015-001

9806-015-001

9806-015-001

9806-015-001

Wiring Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

Wiring Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

9627-794-001

Wiring Harness WaterValve/P19

9627-795-003

9627-795-003

9627-795-003

9627-795-003

9627-795-004

Wiring Harness LED PCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Wiring Harness P5/pressure

9627-804-001

9627-805-001

9627-805-001

9627-805-001

9627-806-001

Wiring Assembly Yel. 32" (Enable
Drive)

8220-064-023

8220-064-023

8220-064-023

8220-064-023

8220-064-023

N|lRr|Rr|Rr|Rr]|~]|~

Wiring Assembly Vio. 24"

8220-118-001

N

Wiring Assembly Jumper Yel
(Water Valves)

8220-123-001

8220-123-001

8220-123-001

8220-123-001

8220-123-001

Harness Power Terminal Block

9627-831-001

9627-831-001

9627-747-003

9627-747-003

9627-747-003

Lock, Run/Program-w/Harness

8650-027-001

8650-027-001

8650-027-001

8650-027-001

8650-027-001

Key, N561

6292-006-013

6292-006-013

6292-006-013

6292-006-013

6292-006-013

Harness, P23/P15-Optional relay
to control board

9627-798-001

9627-798-001

9627-798-001

9627-798-001

9627-798-001

===~

Harness, P10-Optional Relay to
Injection terminal block

9627-799-001

9627-799-001

9627-799-001

9627-799-001

9627-799-001

° Part # 8533-082-001 3/22

Notes

Part # 8533-082-001 3/22 e



(7]
()
=
o
0
7]
()]
Q
Q
<

Cabinet &

Rear

Cylinder, Seals,

Water Inlet &

Electrical
Components

Harnesses | Assemblies

View |Front Panel

& Bearings

T
c
{ =
[}
=
O
1
[}
[V}
(-4

£
©
|

(a]
]

Cabinet and Front Panel Group Part # by Model

Key Description

1 | Panel, Side (Left or Right) - 9732-359-006 | 9732-359-007 | 9732-359-008 |2
stainless

* | Panel, Right Side-stainless 9989-639-001 | 9989-640-001 1

1 Panel, Left Side - stainless 9989-639-002 | 9989-640-002 1

* | Screw, (Side Panel to Base) 9545-018-018 | 9545-018-018 | 9545-018-013 | 9545-018-013 6

* | Screw, (Side Panel to Base) 9545-018-013 | 8

* | Nut, Hex 1/4-20 UNC 8640-414-006 | 8640-414-006 | 8640-414-006 | 8640-414-006 6

* | Nut, Hex 1/4-20 UNC 8640-414-006 |8

* | Pad-Foam, Side Panel 0904-904-001 | 0904-904-001 | 0904-904-001 | 0904-904-001 | 0904-904-001 |2

* | Bracket, Side Panel under front | 9029-263-001 | 9029-263-001 | 9029-263-001 [ 9029-263-001 | 9029-263-001 |1
panel

* | Nut, Hex (to tub front) 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 |2

* | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 2
Panel, Control 9989-477-001 | 9989-477-001 | 9989-478-001 | 9989-478-001 | 9989-479-001 | 1
Screw, Control Panel to Sides 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 |4

* | Nut, Expansion 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 | 4

3 | Nameplate Decal, Control Panel | 9412-217-001 | 9412-218-001 | 9412-219-001 [ 9412-220-001 | 9412-221-001 |1
(Black)

4 | Button, Push (Black) 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004 | 1
Panel Assy, Front 9454-893-002 | 9454-893-002 | 9454-894-002 | 9454-894-002 | 9454-895-002 | 1
Trim, Edge Protector 9578-092-005 | 9578-092-005 | 9578-092-005 | 9578-092-005 | 9578-092-005 | 1

* | Screw, Hex- To Control Panel 9545-008-031 | 9545-008-031 | 9545-008-031 | 9545-008-031 | 9545-008-031 | 2

* | Nut, Spring- To Control Panel 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 |2
10/32

6 | Screw, Flat Head- Front to Sides | 9545-008-014 | 9545-008-014 | 9545-008-014 [ 9545-008-014 | 9545-008-014 |2

7 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001

* Nut, Spring-To Front Panel 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001

8 | Label, Warning-Door Opening 8502-757-001 | 8502-757-001 | 8502-757-001 | 8502-757-001 | 8502-757-001
(Black)

9 | Label, Warning-Door Risk of 8502-759-001 | 8502-759-001 | 8502-759-001 | 8502-759-001 | 8502-759-001
Injury (Black)

10 | Door, Lower Service (includes 9960-286-001 | 9960-286-001 | 9960-286-002 | 9960-286-002 | 9960-286-002 | 1
handle & Rivits)

11 | Handle (bumper guard) 9244-086-001 | 9244-086-001 | 9244-086-002 | 9244-086-002 | 9244-086-002 | 1

* | Rivet 9491-009-003 | 9491-009-003 | 9491-009-003 | 9491-009-003 | 9491-009-003 | 4

12 | Screw Mtg., Flat Head 9545-008-023 | 9545-008-023 | 9545-008-014 | 9545-008-014 | 9545-008-014 |2

13 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 |2

* | Nut, Spring 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 | 8640-442-001 |2

14 | Plug- 1 1/2” (Tubback Bearing | 9456-041-007 | 9456-041-007 | 9456-041-007 | 9456-041-007 | 9456-041-007 |1
housing bolt access)

15 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 | 8650-012-003 | 8650-012-003 | 8650-012-003 | 1

* | Lock Spacer 9538-189-001 | 9538-189-001 | 9538-189-001 | 9538-189-001 | 9538-189-001 | *

* | Key, Top- # 6324 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 | 1

16 | Bumper-Loading door 9051-055-001 | 9051-055-001 | 9051-055-001 | 9051-055-001 | 9051-055-001

Nut, 1/4-20 UNC, 2B

8640-414-006

8640-414-006

8640-414-006

8640-414-006

8640-414-006

o Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 e



(7]
()
=
o
0
7]
()]
Q
Q
<

Assemblies

Wiring
Harnesses

Cabinet &
View |Front Panel

Rear

Description

& Bearings

21 | Panel Top, Assembly (includes
catch)

Cylinder, Seals,

9989-498-001

9989-498-002

9989-498-003

9989-498-004

9989-498-005

Cabinet and Front Panel Group Part # by Model Continued

Notes

& Catch, Top Panel

9086-017-001

9086-017-001

9086-017-001

9086-017-001

9086-017-001

* Rivit-Catch, Top Panel

8638-190-009

8638-190-009

8638-190-009

8638-190-009

8638-190-009

22 | Lock, Top (w/Key)

8650-012-003

8650-012-003

8650-012-003

8650-012-003

8650-012-003

* Key, Top- # 6324

6292-006-007

6292-006-007

6292-006-007

6292-006-007

6292-006-007

& Cam, Lock-Top

9095-045-001

9095-045-001

9095-049-001

9095-049-001

9095-049-001

* Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

8640-426-001

8640-426-001

8640-426-001

& Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

8641-581-008

8641-581-008

23 | Screw, Locator

9545-008-023

9545-008-023

9545-008-023

9545-008-023

9545-008-023

24 | Plastic Sleeve, Locator

9355-001-001

9355-001-001

9355-001-001

9355-001-001

9355-001-001

25 Locator Post

9467-024-001

9467-024-001

9467-024-001

9467-024-001

9467-024-001

& Nut, Locator Post

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Rear Channel

o3
el
L]
o
=
o
[
=]
s

26 | Door, Dispenser

9108-095-005

9108-095-005

9108-095-005

9108-095-005

9108-095-005

27 | Post, Door Mounting

9467-025-001

9467-025-001

9467-025-001

9467-025-001

9467-025-001

* Pin, Plain-SS

9451-191-001

9451-191-001

9451-191-001

9451-191-001

9451-191-001

& Screw, Disp.Post Mtg

9545-045-002

9545-045-002

9545-045-002

9545-045-002

9545-045-002

28 | Dispenser, Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

29 | Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

* Nut,Spring-SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

30 | Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

9545-008-012

9545-008-012

Electrical
Components

* Flow Restrictor

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

& Plastic Plug 1 1/2"-(inside
cylinder)

9456-041-007

9456-041-007

9456-041-007

9456-041-007

9456-041-007

RIN|IDA]ID]IP,]~,]BDININIRININININNIRIRrR,rlRl=2DN

31 | Bracket, Side Panel under front
panel

9029-263-001

9029-263-001

9029-263-001

9029-263-001

9029-263-001

o Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 o



(7]
()
=
(]
")
7]
()]
Q
Q
<

Wiring
Harnesses

Cabinet &

Rear

Cylinder, Seals,

o3
el
L]
o
=
o
[
=]
s

Electrical
Components

Assemblies

View |Front Panel

& Bearings

Rear Channel

Rear View Access Part # by Model

Key Description

Drive Motor, 3 Phase (Inverter
duty) W/Pulley

9732-225-001

9732-227-001

9732-127-012

9732-127-014

9732-127-012

2 | Pulley, Motor 9453-169-012 | 9453-169-012 | 9453-170-003 | 9453-181-001 | 9453-170-003 1
* | Set Screw,Sq.Hd(motor pulley) 9545-028-015 | 9545-028-015 | 9545-028-015 | 9545-028-015 | 9545-028-015 | 2
3 | Rod, Motor Mtg 9497-222-002 | 9497-222-002 | 9497-222-002 | 9497-222-002 | 9497-222-004 1
* | Screw (end of motor rod) 9545-029-005 | 9545-029-005 | 9545-029-005 | 9545-029-005 | 9545-029-005 | 1
* | Lockwasher (end of motor rod) | 8641-582-014 | 8641-582-014 | 8641-582-014 | 8641-582-014 | 8641-582-014 1
Motor Bushing (Rubber) 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 2
Clamp-Worm, 316SS, 1.5" (for 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 2
Rubber bushing)
Strap Bracket, Motor Tension 9029-206-002 | 9029-206-002 | 9029-206-002 | 9029-206-002 | 9029-206-002 | 1
* | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 1
* | Washer #10 8641-581-006 | 8641-581-006 | 8641-581-006 | 8641-581-006 | 8641-581-006 1
7 | Spring, Belt Tension 9534-319-002 | 9534-319-002 | 9534-319-002 | 9534-319-002 | 9534-319-002 1
8 | Pulley, Driven 9908-041-002 | 9453-168-005 | 9453-168-004 | 9453-168-006 | 9453-168-003 1
* | Tolerance Ring (Driven Pulley) | 9487-234-002 | 9487-234-001 | 9487-234-001 | 9487-234-003 | 9487-234-003 | 1
9 | Screw 1/2-13x1 1/4” 9545-017-009 | 9545-017-009 | 9545-017-009 1
9 | Screw 5/8-11x1/1/2" Driven 9545-060-001 | 9545-060-001 | 1
pulley
10 | Lockwasher 1/2" 8641-582-016 | 8641-582-016 | 8641-582-016 1
10 | Lockwasher 5/8" 8641-582-018 | 8641-582-018 1
11 | Washer, Flat 1/2" 8641-581-026 | 8641-581-026 | 8641-581-026 1
11 | Washer, Flat 5/8x2 1/4" 8641-581-032 | 8641-581-032 1
12 | Drive Belt 9040-076-004 | 9040-079-004 9040-079-005 1
12 | Drive Belt 9040-076-005 9040-076-005 | 2
* | Hose, Overflow Vent Top 9242-463-001 | 9242-463-002 | 9242-463-002 | 9242-463-003 | 9242-463-003 1
* | Clamp, Hose Vent 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 1
13 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 | 9242-449-002 | 9242-449-002 | 9242-449-002 | 1
* | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 2
14 | Hose, Pressure Switch 9242-175-000 | 9242-175-000 | 9242-175-007 | 9242-175-007 | 9242-175-001 1
* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 | 8654-117-015 1
Vaccuum Breaker Mtg Bracket 9029-266-001 | 9029-266-001 | 9029-078-001 | 9029-077-001 | 9029-077-001 1
* | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 1
* | Clamp, Hose to Vacuum Breaker | 8654-117-014 | 8654-117-008 | 8654-117-008 | 8654-117-014 | 8654-117-014 1
* | Hose, Vacuum Breaker to tub 9242-458-001 | 9242-458-001 1

Hose, Vacume Breaker to Injec-
tor

9242-461-001

9242-461-001

9242-461-001

[y

Clamps

8654-117-014

8654-117-014

8654-117-014

Clip - Hose Tie Back

9083-114-001

9083-114-001

12

Key Description

Injector Assembly, Soap

9883-006-001

9883-010-001

15

9,10,11

13

9883-009-001

Strap Tie, Adjustable Rachet

9544-040-001

9544-040-001

Hose, Injector to Tub Back

9242-462-001

9242-462-001

9242-462-001

Clamps

8654-117-014

8654-117-014

8654-117-014

Cap-Injector Assy

0935-127-001

0935-127-001

Clamp

9242-117-014

9242-117-014

9242-117-014

Panel Assy., Back

9454-632-001

9454-632-001

9989-562-001

9989-562-001

1
1
1
0935-127-001 1
1
1

9989-562-001

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026 | 10

Nut, Spring

8640-399-004

8640-399-004

8640-399-004

8640-399-004

8640-399-004 | 6

Screw, To Base-1/4x3/4

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002 | 1

@ Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 @



Rear | Cabinet & Wiring Kits & Accessories
Harnesses | Assemblies

Cylinder, Seals,

Electrical | Chassis | Water Inlet & | Loading | Door

Components

Control

Lock

View |Front Panel

& Bearings

Rear Channel | Door

& Drain

Description

Rear View Access Part # by Model Continued

26 24

24

24

27 19

22 >

20 9

29

5

32

Clamps

8654-117-014

8654-117-014

8654-117-014

33

Hose-Suds Overflow

9242-463-001

9242-463-002

9242-463-002

9242-463-003

9242-463-003

34

Braking resistors (200 ohm) (-10)

9483-004-002

34

Braking resistors (200 ohm)

9483-004-002

9483-004-002

9483-004-002

9483-004-002

9483-004-002

35

Screw-#10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Wire Assy -Violet, (24" T300-10)

8220-118-001

N/A

N/A

N/A

N/A

36

Wire Assy, Jumper

8220-117-002

8220-117-002

8220-117-002

8220-117-002

8220-117-002

1 | Channel, Rear 9947-025-001 | 9947-025-001 | 9947-026-001 | 9947-026-001 | 9947-026-001 | 1
2 | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Nut, Spring 8640-399-007 | 8640-399-007 | 8640-399-007 | 8640-399-007 | 8640-399-007 | 4
3 | Plug, 7/8” 9456-041-006 | 9456-041-006 | 9456-041-006 | 9456-041-006 | 9456-041-006 | 1
4 | Bushing, 7/8" 9053-067-002 | 9053-067-002 | 9053-067-002 | 9053-067-002 | 9053-067-002 | 1
5 | Braacket-Terminal Block Assy 9029-265-001 | 9029-265-001 | 9029-265-001 | 9029-265-001 | 9029-265-001 | 1
6 | Screw, 10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
7 | Strip-Terminal marker, Power 9558-025-001 | 9558-025-001 | 9558-025-001 | 1
8 | Terminal Block-Power 9897-033-002 | 9897-033-002 | 9897-033-002 | 1
* | Screw-6ABx3/4 9545-031-010 | 9545-031-010 | 9545-031-010 | 2
9 | Harness-Power Terminal Block 9627-747-003 | 9627-747-003 | 9627-747-003 | 1
10 | Terrminal Lug, Solderless 8652-134-001 | 8652-134-001 | 8652-134-001 |1
* | Lockwasher-Exttooth, #10 8641-582-006 | 8641-582-006 | 8641-582-006 | 1
11 | Screw-10-32ttX1x1/2Grn 9545-008-027 | 9545-008-027 | 9545-008-027 | 2
12 | Strip-Terminal Marking, Injector 9558-028-001 | 9558-028-001 | 9558-028-001 | 9558-028-001 | 9558-028-001 | 1
13 | Terminal Block-Injector 9897-032-002 | 9897-032-002 | 9897-032-002 | 9897-032-002 | 9897-032-002 | 1
* | Screw-4Bx5/8ss 9545-053-002 | 9545-053-002 | 9545-053-002 | 9545-053-002 | 9545-053-002 | 2
14 | Harness-Injection 9627-799-001 | 9627-799-001 | 9627-799-001 | 9627-799-003 | 9627-799-002 | 1
15 | Label-Warning 8502-639-001 | 8502-639-001 | 8502-639-001 | 8502-639-001 | 8502-639-001 | 1
16 | Bushing-Insulated, 3/4” 9053-067-001 | 9053-067-001 | 9053-067-001 | 9053-067-001 | 9053-067-001 | 1
17 | Bushing-Insulated, 1” 9053-067-004 | 9053-067-004 | 9053-067-004 | 9053-067-004 | 9053-067-004 | 1
* | Cover, Terminal Block 9074-267-001 | 9074-267-001 | 9074-267-001 | 9074-267-001 | 9074-267-001 1
* | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 1
18 | Plate Drive Mounting 9982-382-001 | 9982-382-001 | 9982-382-001 | 9982-382-001 | 9982-382-001 1
19 | Nut-#10-32UNF, 2B 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 4
20 | VFD Delta “E” drive 208-240 volt 9375-032-007 | 9375-032-005 | 9375-030-005 | 9375-030-003 | 9375-030-007 | 1
20 | VFD Delta “E” drive 120 volt 9375-031-005

* | Cable, Data 9806-015-001 | 9806-015-001 | 9806-015-001 | 9806-015-001 | 9806-015-001 1
* | VFD Cooling Fan 9189-013-001 | 9189-013-001 | 9189-013-001 | 9189-013-001 | 9189-013-001 1
21 | Nut-#10-32UNF 2B 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 4
* | VFD “MS300” V4 -10 9375-033-007 1
* | VFD Cooling Fan 9189-016-001

* | VFD “MS300” V4 9375-034-009 | 9375-034-010 | 9375-035-011 | 9375-035-012 | 9375-035-014 1
* | VFD Cooling Fan 9189-015-001 | 9189-015-001 | 9189-016-001 | 9189-016-001 | 9189-016-001 1
* | Data Cable “"MS300” V4 9806-026-001 | 9806-026-001 | 9806-026-001 | 9806-026-001 | 9806-026-001 1
22 | Mounting Plate Water Valves 9452-813-001 | 9452-813-001 | 9452-813-001 | 9452-813-001 | 9452-813-001 1
23 | Nut-Elastic stop, #10-32 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 2
24 | Valve-Water, Duel Coil 9379-183-010 | 9379-183-010 | 9379-183-010 | 9379-183-010 | 9379-183-010 2
25 | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
26 | Shield over Water Valves Plastic 9550-194-001 | 9550-194-001 | 9550-194-001 | 9550-194-001 | 9550-194-001 1
27 | Push Clip 9083-121-001 | 9083-121-001 | 9083-121-001 [ 9083-121-001 | 9083-121-001 3
28 | Vacuum Breaker 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 | 9610-001-001 1
* | Bracket-Vacuum Breaker 9029-266-001 | 9029-266-001 | 9029-078-001 | 9029-077-001 | 9029-077-001 1
* | Vacuum Breaker Cap (Red) 0935-135-002 | 0935-135-002 | 0935-135-002 | 0935-135-002 | 0935-135-002 &
29 | Screw, 10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
30 | Cap-Injector Assy 0935-127-001 | 0935-127-001 | 0935-127-001 | 0935-127-001 1
* | Clamp 9242-117-014 | 9242-117-014 | 9242-117-014 | 9242-117-014 1
31 | Hose, Vacume Breaker to Injector 9242-461-001 | 9242-461-001 | 9242-461-001 1

37

Screw, #6-32x5/16

9545-044-006

9545-044-006

9545-044-006

9545-044-006

9545-044-006

38

Nut, #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Dl ININ]|IDIN|IF]~]—

@ Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 @




(7]
()
=
(]
")
7]
()]
Q
Q
<

Cylinder, Seals & Bearings Part # by Model

400

450

é * | Bearing and Seal Kit 9732-219-001 | 9732-219-008 | 9732-219-003 | 9732-219-005 | 9732-219-005 1
'g * | Housing, Bearing- Assembly (items #2-#6) 9803-182-001 | 9803-179-003 | 9803-179-002 | 9803-186-001 | 9803-186-001 1
8 2 | Housing, Bearing 9241-174-002 | 9241-169-002 | 9241-169-002 | 9241-180-002 | 9241-180-002 1
2 3 | Bearing, Front (LARGE) 9036-159-001 | 9036-159-009 | 9036-159-002 | 9036-159-005 | 9036-159-005 | 1
g 4 | Bearing, Rear (SMALL) 9036-159-003 | 9036-159-008 | 9036-159-001 | 9036-159-004 | 9036-159-004 | 1
E‘ n 5 | Spacer, Bearing 9538-161-001 | 9538-158-001 | 9538-158-001 | 9538-167-001 | 9538-167-001 1
I g 6 | Ring, Bearing Retainer 9487-238-002 | 9487-238-001 | 9487-238-001 | 9487-238-003 | 9487-238-003 1
= g 7 | Tub Back Mating Ring 9487-261-001 | 9487-261-002 | 9487-261-002 | 9487-261-003 | 9487-261-003 1
2 5 8 | Seal, Large 9532-140-010 | 9532-140-009 | 9532-140-009 | 9532-140-009 | 9532-140-009 1
v g 9 | Seal, Small 9532-140-005 | 9532-140-003 | 9532-140-003 | 9532-140-006 | 9532-140-006 1
.g ?'_‘ 10 | Ring, Seal Mounting 9950-047-001 | 9950-042-001 | 9950-042-001 | 9950-048-001 | 9950-048-001 | 1
% g 11 | Back Assy, Tub 2 piece 9732-137-001 | 9732-137-002 | 9732-137-002 | 9732-137-003 | 9732-137-003 1
O 12 | Bolt, Tub End of Bearing Housing (1/2" x 1 9545-017-009 | 9545-017-009 | 9545-017-009 6
o 1/4")
8 _E 12 | Nut 1/2’ 8640-417-005 | 8640-417-005 | 8640-417-005 6
x> 12 | Lockwasher 1/2"” (ext. tooth) 8641-581-034 | 8641-581-034 | 8641-582-016
2‘ 12 | Bolt 7/16-14x1 1/2" Tub end of bearing hous- 9545-059-003 | 9545-059-003
3 o (ML
Vl E 12 | Nut 5/8” 8640-425-001 | 8640-425-001
g 8 13 | Support Arm Assy, Bearing Housing 9991-049-002 | 9991-057-002 | 9991-061-002 | 9991-056-002 | 9991-056-002
é ; * | Tub Alignment Spacer 9552-038-003 | 9552-038-003 | 9552-038-003 | 9552-038-003 | 9552-038-003
5‘ 14 | Bolt Pulley End of Bearing Housing (3/8" x 9545-029-003 | 9545-029-003 | 9545-029-003 6
11/2")
14 | Nut, Flange Locking 3/8" 8640-415-004 | 8640-415-004 | 8640-415-004
14 | Bolt Pulley end of bearing housing (7/16- 9545-059-002 | 9545-059-002 | 6
14x2")
14 | Nut, Flange Locking 7/16" 8640-416-005 | 8640-416-005 | 6
15 | Pulley, Driven 9908-041-002 | 9453-168-005 | 9453-168-004 | 9453-168-006 | 9453-168-003 1
* | Ring, Tolerance 9487-234-002 | 9487-234-001 | 9487-234-001 | 9487-234-003 | 9487-234-003 | 1
b G 16 | Washer 1/2” 8641-581-026 | 8641-581-026 | 8641-581-026 1
E E 16 | Washer 5/8” 8641-581-032 | 8641-581-032 1
s g 18 | Bolt 1/2-13 x 1 1/4” 9545-017-009 | 9545-017-009 | 9545-017-009 1
o E 18 | Bolt 5/8-11x11/2" 9545-060-001 | 9545-060-001 | 1
® 8 20 | Lockwasher 1/2” Ext. tooth 8641-582-016 | 8641-582-016 | 8641-582-016 1
g 18 | Lockwasher 5/8 Ext. tooth 8641-582-018 | 8641-582-018 1
* | Cylinder Assy Before Serial # W1.20190.XXX | 9732-354-001 | 9732-354-002 | 9732-354-003 | 9732-354-004 | 9732-354-006 | 1
* | Cylinder Assy After Serial # W1.20190.XXX | 9848-163-001 | 9848-164-001 | 9845-165-001 | 9848-166-001 | 9848-168-001 1
* | Tub and Cylinder Assy. 9869-028-001 | 9869-029-001 | 9869-030-001 | 9869-031-001 | 9869-032-001 | 1
* | Tub Assembly 9930-159-001 | 9930-160-001 | 9930-161-001 | 9930-162-001 | 9930-163-001 1

Electrical

(9]
whd
c
Q
c
o
o
£
o
o

g Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 e



(7]
()
=
o
0
7]
()]
Q
Q
<

Wiring
Harnesses

Cabinet &

Rear

Cylinder, Seals,

-]
el
L]
o
=
o
[
=]
g

Electrical
Components

Assemblies

View |Front Panel

& Bearings

Rear Channel

Door Lock Assembly (All Models)

13
14
12
7
21
19
33 20
17—

VIATINTY,

16

1"
Key Description All Models QTY
33 | Lock Assy, Complete (#1-22) | 9885-031-001 1
(includes #1 thru #22)
1 | Plate Assy, Door Lock 9982-346-001 1
2 | Washer, Flat (SS or Brass) 8641-581-030 1
3 | Actuator, Latching Switch 9008-005-001 1
4 | Pawl, Locking 9732-346-002 1
5 | Washer, Spring 8641-569-003 1
6 | Ring, Retaining 9487-200-004 1
7 | Bracket Switch 9029-163-001 1
8 | Nut, Hex 10-32 UNF 8640-413-002 2
9 | Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1” 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1

18

10

Gear Motor Door Lock Assembly

8

Key Description

%

Actuator Assembly (Includes
1-10, Rod NOT included)

T300
9892-015-001

T350
9892-015-001

2

T400
9892-015-001

T450
9892-015-001

T600 QTY
9892-015-001 1

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

aoajlu|lbh|WIN]|—

Thermoactuator - Door Lock
Relay 120v

9586-001-001

9586-001-001

9586-001-001

9586-001-001

SR I [N S I

9586-001-001

~N

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001

[y

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

9914-137-015

9914-137-015

9914-137-015 1

Screw -Hxwshrhdslsems, 6-32
x 3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044-003 | 6

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011 4

11

Screw - hxwshdsl, 10-24 - 1.25f,
ctd

9545-046-007

9545-046-007

9545-046-007

9545-046-007

9545-046-007 | 4

12

Standoff-Wire

9527-007-001

9527-007-001

9527-007-001

9527-007-001

9527-007-001 1

Rod, Door Lock

9497-225-011

9497-225-011

9497-225-012

9497-225-012

9497-225-010 1

Key Description All Models QTY
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8” 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8" 9545-020-003 2
21 | Nut, Twin 4-40 640-401-001 1
* | Spacer Sensor 9538-182-001 *
22 | Pin, Dowel (for door cam) 9451-181-004 1
* | Shim, Door Lock, Thin 9552-037-001 AR
* | Screw, Lock mtg 1/4"-20 x 3/4” | 9545-018-014 3
* | Lockwasher 1/4” Ext tooth 8641-582-007 3

@ Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 @



(7]
()
=
o
0
7]
()]
Q
Q
<

Assemblies

Wiring
Harnesses

Cabinet &
View |Front Panel

Rear

Cylinder, Seals,
& Bearings

Loading Door Part # by Model

Key Description

Loading Door, Complete #1-10

9960-308-001

9960-308-001

9960-309-001

9960-309-001

9960-309-001

Loading Door, Ring

9487-264-002

9487-264-002

9487-265-002

9487-265-002

9487-265-002

Gasket, Loading Door

9206-411-002

9206-411-002

9206-419-001

9206-419-001

9206-419-001

Window, Loading Door

9635-018-001

9635-018-001

9635-016-001

9635-016-001

9635-016-001

Shaft Assy, Locking (includes 4
thru 7)

9913-136-001

9913-136-001

9913-136-001

9913-136-001

l=mr]l=]=]|~

9913-136-001

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

9537-195-002

9537-195-002

Cam, Locking

9095-051-001

9095-051-001

9095-051-001

9095-051-001

9095-051-001

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

9451-181-005

9451-181-005

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

9451-181-004

9451-181-004

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

9534-360-002

9534-360-002

Handle, Door

9244-091-001

9244-091-001

9244-091-001

9244-091-001

9244-091-001

Pin, Door Handle (groove)

9451-181-005

9451-181-005

9451-181-005

9451-181-005

R lmr]lRr]lRr]|l=]|—=]~

9451-181-005

Door Hinge Assembly Mounts to
Tub Front

9955-030-001

9955-030-001

9955-030-001

9955-030-001

9955-030-001

Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

9552-036-001

9552-036-001

9552-036-001

Screw, 5/16-18x3/4

9545-014-009

9545-014-009

9545-014-009

9545-014-009

9545-014-009

Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

8641-582-009

8641-582-009

12

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

9845-008-001

9845-008-001

13

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

9845-005-002

9845-005-002

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

9545-056-002

9545-056-002

14

Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

9051-055-001

9051-055-001

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

8640-414-006

HlPrlWlRr P lWWIN

8640-414-006

o3
el
L]
o
=
o
[
=]
s

Rear Channel

Electrical
Components

@ Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 @



(7]
()
=
o
0
7]
()]
Q
Q
<

Key Description

1 | Door Hinge Assembly (mounts to tub
front)

T300
9955-030-001

T350
9955-030-001

T400
9955-030-001

Loading Door Hinge 180 Degree Opening

T450
9955-030-001

T600
9955-030-001

QTY

* | Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

9552-036-001

9552-036-001

9552-036-001

* | Screw, 5/16-18x3/4

Assemblies

9545-014-009

9545-014-009

9545-014-009

9545-014-009

9545-014-009

*

Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

8641-582-009

8641-582-009

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

9845-008-001

9845-008-001

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

9845-005-002

9845-005-002

Wiring

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

9545-056-002

9545-056-002

Harnesses
*x|slw|~

Red Wire (Door Close Switch)

8220-063-025

8220-063-025

8220-063-025

8220-063-025

8220-063-025

*

Black Wire (Door Close Switch)

8220-063-026

8220-063-026

8220-063-026

8220-063-026

8220-063-026

Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

9539-492-001

9539-492-001

9539-492-001

Door Ring

9487-264-002

9487-264-002

9487-265-002

9487-265-002

9487-265-002

Cabinet &

Gasket, Door Glass

9206-411-002

9206-411-002

9206-419-001

9206-419-001

9206-419-001

Window, Cloths

9635-018-001

9635-018-001

9635-016-001

9635-016-001

9635-016-001

Trim Edge Protector

9578-092-004

9578-092-004

9578-092-005

9578-092-005

9578-092-005

View |Front Panel
¥xlWOWlo|IN|O]|WL,

Rear

Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

9051-055-001

9051-055-001

*

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

8640-414-006

8640-414-006

o Bl B i Il I I B KSR I N SR R )

Cylinder, Seals,
& Bearings

Rear Channel

o3
el
L]
o
=
o
[
=]
s

Electrical
Components

@ Part # 8533-082-001 3/22

Water Inlet Valve Breakdown Part # by Model

Key Description

*

Valve, Water Inlet (includes 1
thru 6)

T300
9379-183-012

T350
9379-183-012

T400
9379-183-012

T450
9379-183-012

T600
9379-183-012

QTY

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

9089-017-001

9089-017-001

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

9118-049-001

9118-049-001

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

9118-049-002

9118-049-002

Diaphragm Invensys (EPDM NSF)

9118-049-003

9118-049-003

9118-049-003

9118-049-003

9118-049-003

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

9015-008-001

9015-008-001

aojlu|h|w

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

9534-298-001

9534-298-001

NINININININININ

Part # 8533-082-001 3/22 @




(7]
()
=
o
0
7]
()]
Q
Q
<

Assemblies

Wiring
Harnesses

Cabinet &
View |Front Panel

Rear

Cylinder, Seals,
& Bearings

)
c
c
]
£
(&)
1
[
()
(-4

Water Inlet &

Electrical
Components

Water Inlet Part # by Model

Key Description

Valve, Water Inlet (dual outlet)
(see Water Inlet Valve Break-
down for individual parts)

9379-183-012

9379-183-012

9379-183-012

9379-183-012

9379-183-012 2

Screw, Valve Mtg

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Vacuum Breaker

9610-001-001

9610-001-001

9610-001-001

9610-001-001

9610-001-001

Bracket, Vacuum Breaker

9029-266-001

9029-266-001

9029-078-001

9029-077-001

9029-077-001

Screw

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Hose, Vacuum Breaker to Tub

9242-458-001

9242-458-001

Clamp, Tub End

8654-117-009

8654-117-009

Hose, Vacume Breaker to Injec-
tor

9242-461-001

9242-461-001

N SR N Y S

9242-461-001

Clamps

8654-117-014

8654-117-014

8654-117-014

Injector Assembly, Soap

9883-006-001

9883-010-001

9883-009-001

Hose, Injector to Tub Back

9242-462-001

9242-462-001

9242-462-001

Clamps

8654-117-014

8654-117-014

8654-117-014

Cap-Injector Assy

0935-127-001

0935-127-001

0935-127-001

Clamp

9242-117-014

9242-117-014

9242-117-014

Plate-Water Valves

9452-813-001

9452-813-001

9452-813-001

9452-813-001

9452-813-001

Nut-Elastic stop, #10-32

8640-413-004

8640-413-004

8640-413-004

8640-413-004

8640-413-004

Shield over Water Valves Plastic

9550-186-001

9550-186-001

9550-186-001

9550-186-001

9550-186-001

Clip Push on

9083-121-001

9083-121-001

9083-121-001

9083-121-001

N~ IN|IRr]lR,r~R]R]~,]= ]~

9083-121-001

Hose, Bulk 1/2" 1.D.

9242-453-001

9242-453-001

9242-453-001

9242-453-001

9242-453-001

>
bl

Clamp, Hose-Worm

8654-117-015

8654-117-015

8654-117-015

8654-117-015

8654-117-015

—_
N

Flow restrictor

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

Dispenser, Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

Nut,Spring-SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

9545-008-012

9545-008-012

11

Hose Tub to Drain Valve

9242-468-001

9242-468-001

9242-456-001

9242-456-001

9242-456-001

12

Clamp

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

13

Hose, Pressure Switch

9242-175-000

9242-175-000

9242-175-007

9242-175-007

9242-175-001

14

Clamp, Pressure Switch Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

Il Bl B S N I B S

8654-117-015

@ Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 @



Accessories

Notes

Drain Valve Group Part # by Model

Key Description

1

Valve, Drain (includes #2 thru
#11)

T300
9379-199-001

T350
9379-199-001

T400
9379-202-001

T450
9379-202-001

T600
9379-202-001

Body, Valve (w/ball)

9064-068-002

9064-068-002

9064-070-001

9064-070-001

9064-070-001

Assemblies

Motor & Gear Train (complete)

9914-137-020

9914-137-020

9914-137-017

9914-137-017

9914-137-017

Plate, Motor Mtg

9452-538-001

9452-538-001

9452-538-001

9452-538-001

9452-538-001

Screw

8639-994-001

8639-994-001

8639-994-001

8639-994-001

8639-994-001

Spring, Drive

9534-340-001

9534-340-001

9534-339-001

9534-339-001

9534-339-001

Wiring
Harnesses

Screw

9545-054-001

9545-054-001

9545-054-001

9545-054-001

9545-054-001

Screw

9545-054-002

9545-054-002

9545-054-002

9545-054-002

9545-054-002

V| |IN|aojunn|Bh|JWIN

Seal, V Packer

9532-134-001

9532-134-001

9532-134-001

9532-134-001

9532-134-001

—
o

Washer

8641-584-001

8641-584-001

8641-584-001

8641-584-001

8641-584-001

[y
[

Pin, Main Drive

9451-196-001

9451-196-001

9451-196-001

9451-196-001

9451-196-001

Cabinet &

—_
N

Plate (spacers needed for re-
placement motor mtg. plate)

9538-149-001

9538-149-001

9538-149-001

9538-149-001

9538-149-001

A== IN]EIN]|Rr|lWER =]

View |Front Panel

Rear

—_
w

Stator and Coil Assembly

9089-036-004

9089-036-004

9089-036-004

9089-036-004

9089-036-004

e

*

Replacement Seal Kit

9732-327-001

9732-327-001

9732-327-001

& Bearings

Cylinder, Seals,

Rear Channel

o3
el
L]
o
=
o
[
=]
s

Electrical

Components

@ Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 @




(7]
()
=
(]
")
7]
()]
Q
Q
<

Wiring
Harnesses

Cabinet &

Rear

Cylinder, Seals,

o3
el
L]
o
=
o
[
=]
s

Electrical
Components

Assemblies

View |Front Panel

& Bearings

Rear Channel

Chassis and Drain Part # by Model

Key Description

Base Assy,Frame

9945-093-002

9945-119-002

9945-140-002

9945-141-002

9945-097-002

Outer Tub Assy

9930-135-001

9930-143-001

9930-152-001

9930-142-001

9930-146-001

Tub & Cylinder Assy

9869-159-001

9869-160-002

9869-161-001

9869-162-001

9869-163-001

Ring Assy, Tub Mtg-Front

9950-045-002

9950-045-001

9950-051-002

9950-051-004

9950-051-004

Ring Assy.Clamp Tub Mtg.- Rear

9950-046-002

9950-046-002

9950-056-002

9950-056-002

9950-056-003

Bolt, 1/2" x 1 1/4 Rings to Base

9545-017-009

Nut, Wizlock, 1/2-13

8640-417-005

8640-417-005

8640-417-005

8640-417-005

8640-417-005

Hose, Tub to Drain Valve

9242-468-001

9242-468-001

9242-456-001

9242-456-001

9242-456-001

Clamp, Hose (Tub to Drain Valve)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

Valve, Drain

9379-199-001

9379-199-001

9379-200-001

9379-200-001

9379-200-001

Hose, Drain Valve to Tube

9242-451-002

9242-451-002

9242-457-001

9242-457-001

9242-457-001

Clamp, Hose (Drain Valve to
Tube)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

(NSRS I I I e

Bracket, Drain Valve

9029-005-001

9029-005-001

9029-056-001

9029-052-001

9029-052-001

e

Screw, Valve to Bracket
12ABx1/2

9545-008-026

9545-008-026

9545-048-001

9545-008-026

9545-008-026

Tube Assy, Drain

9915-116-004

9915-125-002

9915-119-002

9915-119-002

9915-118-002

Screw Tube (Bracket to Base
1/4Bx3/4

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002

Hose, Overflow to drain

9242-449-002

9242-449-002

9242-449-002

9242-449-002

9242-449-002

Clamp, Overflow

8654-117-018

8654-117-018

8654-117-018

8654-117-018

8654-117-018

Lockwasher

8641-582-018

8641-582-018

Nut, Hex 5/8-11

8640-425-001

8640-425-001

Shim, Support Assembly (thin)

9552-038-003

9552-038-003

9552-038-003

9552-038-001

9552-038-001

Injection Tube

9883-006-001

9883-010-001

9883-007-001

Hose-Inlet, Water (T300 & T350,
Between Vacume Breaker and
tub)

9242-458-001

9242-458-001

Dispenser Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

Nut Spring SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

9545-008-012

9545-008-012

Hose, Dispenser to Tub

9242-450-002

9242-450-002

9242-450-002

9242-450-002

9242-450-001

Clamp, Dispenser Hose

8654-117-008

8654-117-008

8654-117-008

8654-117-008

8654-117-008

Back Ass'y, Tub

9732-137-001

9732-137-002

9732-137-002

9732-137-003

9732-137-003

HIN|IE DD~

Bolt, 7/16" x 2” Tub Back to Tub

9545-029-003

9545-029-003

9545-029-003

9545-029-003

9545-029-003

Nut, Flange Lock

8640-415-004

8640-415-004

8640-416-005

8640-416-005

8640-416-005

12

@ Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 @



(7]
()
=
(]
")
7]
()]
Q
Q
<

Wiring
Harnesses

Cabinet &

Rear

Cylinder, Seals,

o3
el
L]
o
=
o
[
=]
s

Electrical
Components

Assemblies

View |Front Panel

& Bearings

Rear Channel

Electrical Components - Top Compartment 208/240VAC

Key Description

Trough Assy,Controls 208-240
volt (all parts below #2-#43 &
trough)

9857-210-002

9857-211-001

9857-212-001

9857-213-001

9857-214-001

Trough only

9839-018-001

9839-018-001

9839-018-001

9839-018-001

9839-018-001

Screw, Trough Sides

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

Angle Support Trough

9003-337-001

9003-337-001

9003-337-001

9003-337-001

9003-271-001

Screw, Trough Bracket

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Wl || D=

Harness-Power Terminal & Drive

9627-831-001

9627-831-001

9627-747-003

9627-747-003

9627-747-003

Transformer, Control (Secondary
Voltage to 115 volts)

8711-004-001

8711-004-001

8711-004-001

8711-004-001

8711-004-001

[y

w

Screw, Mtg #10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

*

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

Screw GRN. #10-32x 1/2”

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9545-008-027

* | b

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

*

Lug, Grounding

8652-130-037

8652-130-037

8652-130-037

8652-130-037

8652-130-037

PCB assembly Relay Main

9473-006-001

9473-006-001

9473-006-001

9473-006-001

9473-006-001

*

Support-PCB, 3/8, Edge Holding

9548-285-001

9548-285-001

9548-285-001

9548-285-001

9548-285-001

Harness P17/Drain/Therm/Sol

9627-796-001

9627-796-001

9627-796-001

9627-796-001

9627-796-002

Harness P19/Water Valve

9627-795-003

9627-795-003

9627-795-003

9627-795-003

9627-795-004

¥ |N |

Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

9627-794-001

Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

PCB-Optional Relay

9473-007-001

9473-007-001

9473-007-001

9473-007-001

9473-007-001

Support-PCB, 3/8, Edge Holding

9548-285-001

9548-285-001

9548-285-001

9548-285-001

9548-285-001

Harness, P23 to P15

9627-798-001

9627-798-001

9627-798-001

9627-798-001

9627-798-001

Harness, P10

9627-799-001

9627-799-001

9627-799-001

9627-799-001

9627-799-001

Bushing , Wire 7/8

9053-067-002

9053-067-002

9053-067-002

9053-067-002

9053-067-002

Terminal Block Assy, POWER

9897-026-004

9897-026-004

9897-026-004

9897-026-004

9897-026-004

Screw, Mtg 8ABx1/2"

9545-045-012

9545-045-012

9545-045-012

9545-045-012

9545-045-012

Switch, Pressure

9539-491-001

9539-491-001

9539-489-002

9539-490-001

9539-489-002

Harness P5/Pressure

9627-804-001

9627-805-001

9627-805-001

9627-805-001

9627-806-001

Transformer, (Step Down)
120/2.3 VAC&24 VAC 50/60hz

8711-009-001

8711-009-001

8711-009-001

8711-009-001

8711-009-001

ol e il DS Bl D E Bl Bl Y i il e Bl e KN B Bl i i S

Screw, Transformer Mtg
#8Bx1/4"

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

Lockwasher #6 exttooth

8641-582-005

8641-582-005

8641-582-005

8641-582-005

8641-582-005

Fuse Holder Assy

9200-001-002

9200-001-002

9200-001-002

9200-001-002

9200-001-002

[y

Fuse, 1.5Amp

8636-018-001

8636-018-001

8636-018-001

8636-018-001

8636-018-001

Label-Fuse, 1.5Amp

8502-716-001

8502-716-001

8502-716-001

8502-716-001

8502-716-001

Kit-Pressure Sensor, Electronic

9732-314-001

9732-314-001

9732-314-001

9732-314-001

9732-314-001

Kit-Repaacement, Pressure Sen-
sor (only)

9732-315-001

9732-315-001

9732-315-001

9732-315-001

9732-315-001

===~

Support-PCB, 3/8", Edge Holding

9458-285-001

9458-285-001

9458-285-001

9458-285-001

9458-285-001

Transformer-120/18VAC, 5 VA

8711-015-001

8711-015-001

8711-015-001

8711-015-001

8711-015-001

Screw, 8B x 1/4

9545-045-001

9545-045-001

9545-045-001

9545-045-001

9545-045-001

Wire Assy BLK/BLU

8220-001-233

8220-001-233

8220-001-233

8220-001-233

8220-001-233

Wire Assy RED/BLU

8220-001-232

8220-001-232

8220-001-232

8220-001-232

8220-001-232

Clamp, Cable 3/16”

8654-125-005

8654-125-005

8654-125-005

8654-125-005

8654-125-005

L I T

@ Part # 8533-082-001 3/22

20

10

19

Electrical Components - Top Compartment

11

17

18

Mechinical Pressure Switch
8 13

9 12

75 6 14

Electronic Pressure Sensor

23

16

15

21

Part # 8533-082-001 3/22

29



(7]
()
=
(]
")
7]
()]
Q
Q
<

*

Key Description
Trough Assy,Controls 120 Volt (all parts below #2-#43 & trough)

T300 120V
9857-210-001

Electrical Components Cont.- Top Compartment 120VAC

QTY

1

Assemblies

Trough only

9839-018-001

*

Screw, Trough Sides

9545-008-026

Lockwasher #10

8641-582-006

Angle Support Trough

9003-337-001

Screw, Trough Bracket

9545-008-026

Harnesses

Cord Assembly-Service

9802-037-009

Wire Assembly, Red, 29”

8220-065-030

Wire Assembly, Blue, 29"

8220-065-031

Screw GRN. #10-32x 1/2"

9545-008-027

Lockwasher #10

8641-582-006

Lug, Grounding

8652-130-037

PCB assembly Relay Main

9473-006-001

Support-PCB, 3/8, Edge Holding

9548-285-001

Harness Drain/Therm/Sol

9627-796-001

Harness P19/Water Valve

9627-795-003

Harness P8/P16

9627-794-001

Harness P20/P21

9627-793-001

PCB-Optional Relay

9473-007-001

Support-PCB, 3/8, Edge Holding

9548-285-001

Harness, P23 to P15

9627-798-001

Harness, P10

9627-799-001

Bushing , Wire 7/8

9053-067-002

Terminal Block Assy, POWER

9897-026-004

Screw, Mtg 8Bx1/2"

9545-045-012

Switch, Pressure

9539-491-001

Harness P5/Pressure

9627-804-001

Transformer, (Step Down) 120/2.3 VAC&24 VAC 50/60hz

8711-009-001

Screw, Transformer Mtg #8Bx1/4”

9545-045-001

Lockwasher #6 exttooth

8641-582-005

Fuse Holder Assy

9200-001-002

Fuse, 1.5Amp

8636-018-001

3 2
° 8 *
.E“ 3
Qo ¢«
88 :
4
t
5 3 °
x> i
= 6
2 7
[
2 o
n c *
~
53 ?
L 9
=
>
S 10
11
12
13
14
*
15
16
273 5
9c 18
c ©
= = *
= O
S5 19
ﬂw "
S
20

Label-Fuse, 1.5Amp

8502-716-001

el el il SN DA T SR T SR T I Y I N el R e G e DS SR I I I D I Y Y T

after Serial # W1.15244.001

Kit-Pressure Sensor, Electronic

9732-314-001

Kit-Repaacement, Pressure Sensor (only)

9732-315-001

Support-PCB, 3/8”, Edge Holding

9458-285-001

Transformer-120/18VAC, 5 VA

8711-015-001

Screw, 8B x 1/4”

9545-045-001

Electrical

Wire Assy BLK/BLU

8220-001-233

(9]
whd
[=
Q
=
o
o
£
o
o

Wire Assy RED/BLU

8220-001-232

Hl= NP D= |-

@ Part # 8533-082-001 3/22

1
15
2
16
4
8
14

7
9
17
18
10 19

11 5 20

Part # 8533-082-001 3/22 @




(7]
()
=
o
0
7]
()]
Q
Q
<

Wiring
Harnesses

Cabinet &
View |Front Panel

Cylinder, Seals,

Water Inlet &

Electrical
Components

Assemblies

& Bearings

Rear Channel

Control Panel Part # by Model

Description

Panel Control Assembly(panel
only)

9989-477-001

9989-477-001

9989-478-001

9989-478-001

9989-479-001

Screw, Hxwshrhdundct #10Bx
1/2" (Control to sides)

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Plate-Latch, Top

9452-625-001

9452-625-001

9452-625-001

9452-625-001

9452-625-001

Nut, #8-32

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Post Locator Top

9467-024-001

9467-024-001

9467-024-001

9467-024-001

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Locator Panel

9355-001-001

9355-001-001

9355-001-001

9355-001-001

9355-001-001

Screw FillHDCR 10Bx1/2"” Guide

9545-008-023

9545-008-023

9545-008-023

9545-008-023

9545-008-023

Shield, PCB

9550-184-001

9550-184-001

9550-184-001

9550-184-001

9550-184-001

Nut, #8-32

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Spacer Pushbutton (Micro)

9538-192-001

9538-192-001

9538-192-001

9538-192-001

9538-192-001

Pushbutton Control (Black)

9035-062-003

9035-062-003

9035-062-003

9035-062-003

9035-062-003

Retainer Pushbutton (Micro)

9486-158-001

9486-158-001

9486-158-001

9486-158-001

9486-158-001

Nut Hexelasticstop #4-40

8640-424-002

8640-424-002

8640-424-002

8640-424-002

8640-424-002

PCB assembly Control /Display

9473-004-010

9473-004-010

9473-004-010

9473-004-010

9473-004-010

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

Nut Elasticstop #6-32

8640-411-002

8640-411-002

8640-411-002

8640-411-002

8640-411-002

Nut, #8-32 (Grounding PCB)

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Harness LEDPCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Harness Doorlock, Switches

9627-791-003

9627-791-003

9627-791-003

9627-791-003

9627-791-004

Harness, P5/Pressure Switch

9627-804-001

9627-805-001

9627-805-001

9627-805-001

9627-806-001

PCB assembly Mode lights

9473-005-001

9473-005-001

9473-005-001

9473-005-001

9473-005-001

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Light, LED,ADD BLEACH As-
sembly

9794-001-001

9794-001-001

9794-001-001

9794-001-001

9794-001-001

=l DS DSE Y G I i Y A I S I O G B I SR SR S A S E NS

Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

9538-157-018

9538-157-018

Nut Hexeps #6-32

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

Nameplate,Control Panel (Black)

9412-217-001

9412-218-001

9412-219-001

9412-220-001

9412-221-001

Lock Assy, Run/Program-W/Har-
ness & Key

8650-027-001

8650-027-001

8650-027-001

8650-027-001

8650-027-001

=l= NN

Key-Run/Program (N561)

6292-006-013

6292-006-013

6292-006-013

6292-006-013

6292-006-013

Motor Ass'y, Door Locking (see
Door Lock Group for parts break-
down)

9892-015-001

9892-015-001

9892-015-001

9892-015-001

9892-015-001

Hex Nuts (mounting Door Lock-
assy. to control panel)

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Battery-Control Memory
(CR1220)

8612-001-001

8612-001-001

8612-001-001

8612-001-001

8612-001-001

@ Part # 8533-082-001 3/22

45 67

DEXTER

Part # 8533-082-001 3/22 @



Accessories

Description

Labels and Diagrams All WCVD Models

* | Label High Voltage Warning

8502-614-004

8 Operators Manual 8514-236-001 | 8514-236-001 | 8514-238-001 | 8514-239-001 | 8514-240-001
e * | Instructions Spin Direction 8507-275-001 | 8507-275-001 | 8507-275-001 | 8507-275-001 | 8507-275-001 1
5 * | Wiring Schematic & Diagram, 9506-549-001 1
i (120 VAC)
= * | Wiring Schematic & Diagram 9506-550-001 | 9506-552-001 [ 9506-552-001 [ 9506-552-001 | 9506-554-001 | 1
3 (208/240 VAC)
g‘ a * | Transient Voltage Surge Suppressor | 8507-330-001 | 8507-330-001 | 8507-330-001 | 8507-330-001 | 8507-330-001 1
= Infomational
- c
™
= g 8502-614-004 | 8502-614-004 | 8502-614-004 | 8502-614-004

* | Label Fusing & Installation

8502-619-003

8502-619-003

8502-619-003

8502-619-003

8502-619-003

* | Label Quality

8511-001-002

8511-001-002

8511-001-002

8511-001-002

8511-001-002

1 | Label, Warning-Door Opening (Black)

8502-757-001

8502-757-001

8502-757-001

8502-757-001

8502-757-001

8502-759-001

8502-759-001

8502-759-001

8502-759-001

===~

Notes

2 | Label, Warning-Door Risk of Injury 8502-759-001
(Black)

Cabinet &
View |Front Panel

Cylinder, Seals,
& Bearings

\ A _WARNING

L A D e e T

B T TR VO S El0N W

Tl Cole e o) BT Mol
PR B A TON B T D
AT CVOLE LS & AT O

E Pl T Tl -l

Rear Channel

Water Inlet &

Risk of Injury Label

- D

LIMPORTANT |

W FOETN & ST TS

THERE WL B & ) T DALk
ECFOeE THE DOW CES B O TR

Electrical

(9]
whd
c
Q
c
o
o
£
o
o

Door Label

@ Part # 8533-082-001 3/22 Part # 8533-082-001 3/22 @



Notes

(7]
()
=
o
0
7]
()]
Q
Q
<

Assemblies

Wiring
Harnesses

Cabinet &
View |Front Panel

Rear

Cylinder, Seals,
& Bearings

-]
el
L]
o
=
o
[
=]
g

Rear Channel

Section 9:
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Electrical
Components

@ Part # 8533-082-001 3/22 Part # 8533-082-001 3/22 @



(7]
()
=
(]
")
7]
()]
Q
Q
<

Wiring
Harnesses

Cabinet &
View |Front Panel

Cylinder, Seals,

Water Inlet &
Rear Channel

Electrical

Assemblies

& Bearings

(9]
whd
c
Q
c
o
o
£
o
o

Transformer, Electrical -39 models

Key  component

Operators Manual

8514-236-002

8514-237-002

8514-238-002

8514-239-002

8514-240-002

Wiring Schematic &
Diagram

9506-551-001

9506-553-001

9506-553-001

9506-553-001

9506-555-001

Component

Water Valve

9379-183-013

9379-183-013

9379-183-013

9379-183-013

Water Valve, Drain Valve -39 models

9379-183-013

Drain Valve 2" inch

9379-199-002

9379-199-002

Controls Assembly -
Trough,

9857-210-003

9857-211-002

9857-212-002

9857-213-002

9857-214-002

Drain Valve 3" inch

9379-202-002

9379-202-002

9379-202-002

Wiring Harness,
Power Terminal Block

9627-747-006

9627-747-006

9627-747-006

9627-747-006

9627-747-006

Circuit Breaker

5198-211-002

5198-211-002

5198-211-002

5198-211-002

5198-211-002

Instructions, Trans-
former Connect

8507-230-003

8507-230-003

8507-230-003

8507-230-003

8507-230-003

Controls Transformer

8711-004-003

8711-004-003

8711-004-003

8711-004-003

8711-004-003

Transformer

8711-009-003

8711-009-003

8711-009-003

8711-009-003

8711-009-003

Terminal Strip Marker

9558-028-002

9558-028-002

9558-028-002

9558-028-002

9558-028-002

@ Part # 8533-082-001 3/22

/

Part # 8533-082-001 3/22 @




(7]
()
=
o
0
7]
()]
Q
Q
<

Harnesses | Assemblies

Cabinet &
View |Front Panel

Rear

Cylinder, Seals,
& Bearings

Key Description

9892-015-002

9892-015-002

9892-015-002

9892-015-002

Gear Motor Door Lock Assembly 24V AC

9892-015-002

CE Parts Group (-59) After Serial #

Description

Controls Assembly - Trough,

9839-018-001

9839-018-001

9839-018-001

9839-018-001

9839-018-001

Circuit Breaker

5198-211-002

5198-211-002

5198-211-002

5198-211-002

5198-211-002

Instructions, Transformer Connect

8507-449-004

8507-449-004

8507-449-004

8507-449-004

8507-449-004

Controls Transformer

8711-004-004

8711-004-004

8711-004-004

8711-004-004

8711-004-004

Transformer

8711-009-003

8711-009-003

8711-009-003

8711-009-003

8711-009-003

Terminal Strip Marker

9558-028-002

9558-028-002

9558-028-002

9558-028-002

9558-028-002

Line Reactor

9477-006-001

9477-006-001

9477-006-001

9477-006-001

9477-006-001

Wiring Schematic & Diagram

9506-948-001

9506-948-001

9506-950-001

9506-948-001

9506-952-001

Do Not Enter/Confined Space Warning Label

8502-748-001

8502-748-001

8502-748-001

8502-748-001

8502-748-001

Do Not Operate w/ Gear Label

8502-748-003

8502-748-003

8502-748-003

8502-748-003

8502-748-003

Do Not Operate w/out Gear Label

8502-748-004

8502-748-004

8502-748-004

8502-748-004

8502-748-004

Elec. Shock Warning Label

8502-748-005

8502-748-005

8502-748-005

8502-748-005

8502-748-005

Explosive Material Warning Label

8502-748-006

8502-748-006

8502-748-006

8502-748-006

8502-748-006

Flammable Material Warning Label

8502-748-007

8502-748-007

8502-748-007

8502-748-007

8502-748-007

Lockout Warning Label

8502-748-008

8502-748-008

8502-748-008

8502-748-008

8502-748-008

Read Manual Warning Label

8502-748-009

8502-748-009

8502-748-009

8502-748-009

8502-748-009

N~~~ ]INININIRIR,r]lR,rlRrl~,]R,r]~R,]~]~

Emergency Stop Label

8502-765-001

8502-765-001

8502-765-001

8502-765-001

8502-765-001

Wiring Schematic/Diagram Label

9506-938-001

9506-938-001

9506-938-001

9506-938-001

9506-938-001

e

Operators Manual

8514-301-001

8514-301-001

8514-301-001

8514-301-001

8514-301-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9586-001-003

9586-001-003

9586-001-003

9586-001-003

9586-001-003

ST (™S [N S (U I

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001

[are

9914-137-014

9914-137-014

9914-137-014

9914-137-014

9914-137-014

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-012-029

9545-012-029

9545-012-029

9545-012-029

9545-012-029

9497-225-011

9497-225-011

9497-225-012

9497-225-012

9497-225-010

9538-187-001

9538-187-001

9538-187-001

9538-187-001

9538-187-001

— * | Actuator Assembly (Includes 1-10,
c 5 Rod NOT included)
'g 8 1 | Bracket Assy, Slide Lock Actuator
3 2 | Bracket Assy, Slide - Unlock
&G 3 | Bracket Slide Lock
E E 4 | Spacer, Plastic
E. g 5 | Arm - Door Lock
_§ P 6 | Thermoactuator - Door Lock
s 3 Relay 24VAC
; & 7 | Spring - Extension
0 c Motor & Gear Assembly 24VAC
3=
% o Screw -Hxwshrhdslsems, 6-32 x
& g 3/16
o 10 | Cross Recessed PAn Hd Tapping
(] screw
= E
A 11 | Screw Pnhdcr, 10-32 UNFx0 .75
= c
=M * | Rod, Door Lock
(SN -5
KU * | Spacer, Gear Motor
w o
O

@ Part # 8533-082-001 3/22

Part # 8533-082-001 3/22 e




o W3 = WOT Scab - |
R a ’ c ]
HP—1 FH— L = i TR o Wi — HOT TLE !
FILTER FLie &30w ._n.._....__.__._”_...._”b J_.. e S - DS STIMER T
N o BLESED ¢ L ...DF... o R Ll P : ooLn Tus Gy
b s - sarvLi i -_.-...T_.n T ey | Edy BTH
- 1] | kel (002 LOCEED .
3 (] LT L LT, il [ FEM B T .
N o FERFOACTUATOR @]
-z L= j kLU | L = R £3 bl
- P = - : 8 .,_._:..,. OOR LDCKED [+ [0y [N . PaLL
- (x) swiToM CuTTCH LY
o ; - [
1 _=E =1 4
ri . THE EPUAT ]
- |._. P e _ .-.,..,.Yq.u.ﬁn e _ﬂ. _.F.....“””_lﬂn- o m3
= .-T -
- = _ﬂ,..."._...__.r EL L e B
TR ;-] REACTDS o vl
. T
_S—- [eate T
i1 e
T H] _...... 1 TEL L..-“;. ey |
L == * gr al
- |-_._h e H” ] [ a2 Vel boce o e
(@] i il war] Y Al :_u".n......”.h..__.r.
.-—u i ”..".,..._ e T ey RHTE TEL
= . = ATEH
© of wel| vl iyl Eos H Fal) [l
e L | T WaTER
e £ T § - . = B T
- ......._-__.-Jl_dn.n.,.ﬂr\. —— £ - O 5 i
m E.!.J_. il __.I......._- 2 .._..-._n“.. LE LE LY ECH  Elh i
OO b (o] c
O it vl it T COLE WATER
TET = -1 = T
S EYETEH L.u 10 s CER 3-F D i al
o)) . — AT e o] e e oL .
= - )
- -4 T2 i L FEF= M i b
_uﬂu 3 i VL o TRAREFDRMR mg WaTEs
j & - : vilL
& § = n
o & ol
LN | Fakt =
e 1 21 = . A st
T_ _ - A = T BLL |
= - a1 ¥,
= - e E Py B L F| i _. p L
1 =1 FlS=2 =i
\—..: |..._,,,..,r w L ey [ Y .:.....T.. il
=] i T sl —d = [Ppg=p W -
FHTOR Y = ppg=4 _ WRT  Fin-4| 5 = [Plg-s DB THLEC TED
i 1 A s LR ST Pl Eqer
B | wHT pp—g = = lepa—r BLESSED ofpadl T e
v ML/ - ] W PR3=7 WEL Pg=| e i T .
e .
e == BN B
- .
il :_.."H_: = WL
BAFID Lo 1 s | - - AR b
ANANCE S CUTTOM |“ - . s - ) LED T.up . LR R
PROGLAS . wH I TEL| 32 g DES 5 Pg - — L et Loy 1 - o~ F
- A — r [y f e OO s
o A Fa w2 Fi—& sOrEy = [F3 W1 BT - L =
ma =[] G gt o= g G FEen Ty X [PEE——SHT i —
3 - — (] = BTk | e A
N P = 1 . lsg =g e RS W BE e ER—O /N
. A T ; BEH  oe o E = T
- o 2= == o Y S T
= I r A . 0= =i ety 5/ GROA— S5 D0 TA

; i = = i :
s Wm.w BLL | LiEn e o A
[ T | P =

.” _l_ n .._ th |_|_ L.... .1.. .“..”...-.... 12 _|.. - ._ .|_ ._.....

s i — HOT atar "HLa
~OHLE COMTROL . | — HOT Tull =
2 . [} 7 - - |
PULE | EXTW TRGERITRHEE s S - £OLD STENR A
- ”.-__I_.nnl_._._._.....u.n__ _|.. & : m.ﬂﬁ. BED  favy REE Fi 2% - DOLD TUE o
= i | BLEHL D T T, 5 By BB

S (L n
# f
r L LT LU Mu

T |
Ry _ HOaE LOCKEE .
T=[TCH L 5 i
1] L7 J e B i e 3 .T.n.._.ﬂ...:n: ¥
| % | peoe 3 ERGABLL : Ry

Yy | SWITEH — o _..-: __.__.._. iy F Ll ..u:....ﬂun_.....l_..,. - &

L Wl - E

; i _EEp 5 e
iy =% — 3 THERSTACTUATER: 07
= _.n.._..l_- = _.ﬂ WL I

T ST el RELSER e A A it 4

@ nn... :u.. ) " Fla #

 ; T A i) S ...“ - oD% Lok

._ _ . i |1 i

i _ S ndald bral | orewe Gy we |
EnCal F 18 Boom F Tk 1) . N SF oo
_ 4] ! el T Y HOT watlr
L= P i iy 23l .ﬂ.. = u_“ﬂ:. FEL |
i |
.

.._n.- 1 .. ....
.l.....l...nﬁﬂu.m.u. "m..'.n: ....-. m_.__ ......._. hh
_._..- Ba-3 L savee . - H..h...l.

ST ] 245 BRE BT 10 _|_ L -
Z¥y M1 FT-d i,
¥ H..: BN LT 3L Y-S i anq..,n.n:._._..u.
bei k- - 23y aTH BU PTes R . e
T 1 L4 " — g ar -
1= e ““ T 1IE Py BIN BFp Br-3l . oo Teemn LRl e Pl OF _I.—.. By m- - 5
3 - 1 Tk AR o . B b o
b ~ e | ] f s TP = D™ i) 5 1 LS P i bl ™= R
£ 13 oMl TRsFIRMER e A RELE SR
I H 5 - T T .,_ _ TEL -
. |5 B2 -1l .m“_. = "r_..“ 1
TELBLE ; pl
Y B YEL

T-300 -59 Schematic

P i = r [ =] .. o
. e | = FL [ - EEsTEL =
LLE ."_.___n..., = i.E A = 1|._u.q._. =L L g — - e .““...... s g | | ._”..5.
o F = e 3 [Py e Frae )| mgd T |G WRTFRIT | L . |
1 Py md  wH] Pried | 5 7 |ejrea ORGCHEH IMLCTION |
A T o PLE Prems] os = sy
W e &= B % (pgpes BusRED SO TR
B - =2y TEL B = e
B ‘Ba- - =
Hp-2
| i e
FLEEC FRONIE =
L] PELLNLED o 1
AT RNCT SWITCH = T I ey AT
FEDGRA= .7 Wi [ FIL I _.h i { Bl = AT - e . .
KLY SwlfCH s . s s T & PR o O
T g = T R - =z ™1 g e ol
(P | ] 3 Y o Tt o - | W
BED | PPUT PO : o
. T oy = MPERY o wH Ta s MM. P
[ Tl ﬂun .....uLl o — I ek B - wH B e [ N e R il
¥ % | x & T, S B
r ..._......_....- i ; - J...u...Hu.u ﬂ .. r L ¥t Y B506 =S4 8=
SO ._._.ﬂﬁ.‘_ J — ~—— 4 B, CACH 2o L ce W ol 2aow o
L BLL | L LEZ | Sy RETUATO
(ESPLY ) WO S x
_. 'y Ta T 4T [l v
P | -.._ 1 ] 23U, =, olUHZ

SOI|qWIBSSY | sossauJeH | [Pued Juold| M3IA sbulieag 3 oo 100q | [duuey) Jeay | uiesg 3 [sjusuodwor| [pued

SOLIOSSa20Y | ] S| BuLim g jauiqe) | Jeay |‘sjeas “spuljAd| soog | Buipeot | B I9|UI 193eM | Sisseyd | |edl3od]3 | [043U0)

Part # 8533-082-001 3/22

Part # 8533-082-001 3/22



S9I|qUIaSSY | sassauleH

SOLIOSSa2DY | 3 S| BuLiIm

sbulieag
‘sjeas ‘1opuljh)

|oued juo.g
B joUIqe)

M3IA
Jeay

] J00qg | [Suuey) Jeay

Bfuipeor | 3 I9JU] 191\

)J07
100qQ

o~
o
~
(s2)
= whlE __MM.H —
25000 — 1 BH—S0u2 COWFROL ) Wi — pOT SOAP TR =
s ol ¥ o= WOT P By &
FILTER Fusp Edns TesasrDesle o pike AR - I
i ES = s BLE _.2|1 Kl [l gy .ﬂ o B £ [P — DOLD SorTEsEE THc F >
- ¥ v PE VI b - O e . 24 e oD fus ek *
nlle P i __.. [ |pwaatn - 3 o 240y LU F . o i
s = M {E |2av _ BAN BTN o
b = 11 [m0 LECXED *
o LT L A Jxm SwiTEM £
e i T s RL L |m o %5 Telimal Tua e w) ©
PRt o iy = [= Lo CLOSET “ s jabi I
oy E > L KEE o
’ WA WAL FWITCH —i__ERY P
.-_ T _RES i T2 ey T
_. T — ! g PSR TUATE &
- i k 0 LaTCHlD URLICK B
faend e = LLacTle WA Fhrt u
72
=T iy HAE 3 i _. = I [ h._m_lw_wﬁ_ o
R e L o ”.“. = _ fo TEL ] W i P
8 wie PE] s toar Mope lions 2 1 HIRED o il
[ il 4
o T % .
-+ | B I . o
© st wa g — 3 A ar = EL
= R & { .
g L
A o Jm.mr Pl .L_.1.._....._..J.. gl . _ &
. Fo= . B0
e [LER e _-J_....._.. % 2l ! W. I .;.r..lq.m...: H
- MH._.... LI L# L3 oW wid Soe =i L SE0_2r-1l. . alL
Q HITD 3 P i mm' ANy il #r-y _..|__ 1
(@) mEvE I lpawe o1 v eFes (o]
EYEITEM = WD w14 1 e )
& : | . A
9 L ..r..,_.l | 1 I...-. g |oHT ..l._ | pay BT SEp sr-sl. i e W S L —_ VL |
D d =n [T = St - T
x L - T -1t i
: i o 1R TReRGTTE—— Tzt _.._..._.n W
1 o Il ¥
0 g El B B =i L] — =i TEL
LN _ =l TEL A BLE ._ . -
1 .
< # .
- [Tt o
1 Ta = m i “ £ RALFTEL —r.
PP - - ™ . il TERE o
T Wi 00 __RE - Tal . " ....,.w;... N ki
woow & DL Wl BE 5% _“.... il Py = B v B
T L= L - ] iy
% S R o priep | (EEL R -
g b B2 2000 b el SO &5 e A
-E‘ ¥ . Lt ...
| i e T DLECTEM
/ c et i [T
/ = e A OO T R
= = MO, A
T N ]
e ) Celany | T
PR
e ] F W] AL LT =
EET SWEREM 7 s 1 [ )
i5A o — 2 "B Bl G
i . = — =
= —[1* MOIDEL O [Fae4 wHT - |
LT T oF
Sy oL T .._.. - IEaENE ey ..nﬂnm EMPERT ..” ry u_. [
o g [ = wk R
. (g =] Fm_
] o
R ﬁ o . PN B508=05 1 =004
._..._. ._”I BLL wd oM .-.-.l.n.._ﬂ...-.-
HiY RCTAITEN
B =] ]
-.
- _”I .._. = ._.._ LW
- WATLH yaLyes
T TET - = T HI — WOT EoaP 3
S0 = 1PH=50H_ Lo TR N 1 e _m:.-
FILYER pung 236V TARNSFORMCH _” - M :n..._. .....”.ﬂ_.m.,_-:on m 8
3 L i) e prh 4w BEE . o - e ; .._r
TR _1_. 2 s DL Fd £ BOLY TuS N
E laew N T
i s TR LOCKED
: TwiToM
o RUCsBLL < = RO O 2 WCEMIIALTUATOR ]
o B v 2N pocE LOCKED oy T
L TN Ll AP alF
I .“...n.“.. L 4 .,...n. 5 e
- - . - THER=CAC TUATOR &3
| 1 .m PO _.m.._.?_ﬂ: b .._“_ 1P ILK
s TEL M AT TR W [ A bLu y
4 IE : GHTRLD =3 ] ¥l
- IR LOCK
ik =i m i ol -1 L — _ L. | T“_.._ ]
HIL k . 5ol .
o now ==y s Hgs | i e e
i B o FEL vl 1
wis wia =L - i L= o
wv PRy e : a1 m ey @ ates
a - FE— L L% T [eT Y LT
e . - T - Bif=] ey Lain -
.m Wi | a TR HEDN =l .....-._.._. A ez WK By ...rh_ 3 EL |
- avIpeT gy oay i : B 4=3 Lruwpe = i !
a -_unr £ b= W il PR - 1 R PrE—t | & 251 ]
WAL PROOLNET R = = = - iy 2D HOT waAfEH
sl BTN PO T8 . ) S : T HE 7S
[T __.r L iLp L3 DCM MO ReTT ¥ I, BED _EF—i | wEEali o : z & mmﬂnlr.|_u:_ = o
()] HyEg e Bl zav mu e7y Li-oeTi FE-d  WOTSMRE Pobethe = malogss . nw._
- EIV wEL = B liaw cf wpy eges e |BE-E L - 1
LTETIDH P JF I a = £ o e AT WaTTE
O N T iy T = TR =Ten EC = - B wafo
i - £ ¥ e
(@) ) S _ ™ LI F | ait] gt e _{Bd BTN _gEp Brosl . -H.ﬂ..h 2 7 ] FALLE NI | vEL 5
= =i B b 1 e 1 vl TR [Tl oy ¥ ; : : 3 w. = ¥
(@)} P fa "IL TR F asale Ll L LH § LB TR
o | IS L1
_R_J : = L - — T M vEL
- i
H | Tl T
0 I [T&| T3 ] = L [
——— il BLE b ] :
< = oW | NLRLY e lAAr mELE 8E ¥ L -.Wi
_ — il = S e oy s L g,
T £y e oo b ST k=g FLE Psmp oz CHG Bl
F MUTLE .r. iy FEE—7 L=l prs_q p L H..
Tty SR - 7
T rhad WHT Prug] = ™ S TRFLAATE
W I} [ T TLE a2 5
i M1 . W =y 3 E = | BLERED
% e . e - |
A ..-.... — “H|M e EL, Exi ) e B
= By fE-y R B
ELECTabsp I T
r.ﬂ.n__u..n. UL TN e
B RRTE 1T Y P
TR - s SW1TEH = g g = s LED HLH [ RED . B
KEY SWITGH *° - & JIEG Feg | o T s ey | i : ook
I e - ey g ek [ |....|.1..__ ....u. ) | NP
HA 3 ._ 2 . mar _“J.H s o 1 o] = o ] I+iL ~
: it = B2=2 JjeayT B lEgen wh oy [rase—i] N
s A -y PP, & e s ] = = L T il Vi 3
X ¥ 38 ”_ L iy e =y L |ﬂ.ﬂ.ﬂﬂ] P )
B 5 = | LE o
o _ [ FERf—— St Ll ™ e S g
PROG - B ’ : BLEATH Py 508 =R50=0010 ;
i L LED BAF DR BRRE NN EE 15
. T TS 3
ch
[sa]
n
[ee]
H*
<
©
o

uleig 3 |sjusuodwo)
sissey) | [edL3a’I3

|oued
joJjuo)




o~
Q
(s2)
)
o
o
&
[}
o
o)
[32]
wn
[ee]
**
-
©
o
0
(@)
HI — HOT ShapE - L]
£ —1PH—30HL COPTEIL h..." HE = WOT T B
FILTER F Ny TRACIF e _. L : Homeng 8 .._,.
i BE s BEE paw BED DA ! 0}
K SHED L2 % 24y By LT
e o= LOCeE]
i LIWITCH vl TusTH: »
L, i -2 ] R e 33 L
L, B = s Bt i MR LOCKET DG/l sps o WU
[ ) SWITOH CWETCH e
- T] _EEL ¥ .- 4 Tl OL TUATOR B
. 4 - =T
S g
: - hy I oot (. - L .
A YL T ML AL T v A
¥ 1 = W T A IO0E LOCK
Ll T
1] HG | el ol o0 T WHTSBED /7 ™ Bl )
) Fw faw ._|.|_ "m..,...... __..__..u _".n s L _ ._..._....
— i pa ML HIT WaTER
(¢) B oy 164 _l....._ D=H; HE 6 TEL .
c x|l oK = [ %
avip="al ey MeeFL w1l | ot il HOT W
e SEE LD FROQUTNCT s _ n_ = 4 OEL L i
i e e . i ¥ |w ST o 1%L
(@] WAERE N G T {sr] LI LE L3
=T e
S WL JFD _
(@) . Ll (&) whif £l
LN & ] -
[ ] == T2 1
o i | U 2
() [ ¥
O BLTEL
_F i jTe|Ta ] J
.-._..r.: iy ¥ FL
.._....- k .r_ - TET
d P 1 ... N
S =gTOR Wl
P ) TR
...,r.-... W fihog u - 4
. na o Ji 3 J! i1
- SER poos = 1=
WLl op_j
L b TEEmal
BaPiE g
ALPENCT W = il T
SR M o T 1 [ ¥ A ARy
KLY SWITEM - (B 2kl a5l B il CO
b | LR " L Sl i o~
L. LW - FOBEL O [Eled wHT N
BE [C1EN] TR WH1 - g)
" RED JMPERT ] [EisE wWH T P =
WORHLL A 7| s—— o R wkll L% S
& = [F=3 wHT o
[ 3] ik ALT: Y G0 ST =0014 x
.. - W LA H 4ol AL W e I ol v
o {f By L Lt e 2
| [ee]
#*
1 ....,. .. o, ..|.. i iF = F
SCHEMATI OV, 1PH, 50HZ :
o
SII|qUIBSSY | SOSSIaU.IeH | [Pued Juo.dd| MBIIA mm:_._mwm 3 oo 100Q jsuueyp Jeay | uieig 3 mu:&:On_EOU joued @
S3110SS920Y B iauIqe) | teay |‘sjesas “4apullAd| sooq | Buipeo | B I9JUI 1918M | Sissey) | |edn3dd3 | |o43u0)




4d100-Z¥L—9056 N/d

3sn4 200-112-8615
anv £ _ dvV £ _

JNILVNSOANI

ZHOS ‘Hdl ‘AOSZ  WVYOVIQ ONIMIM
e lavaa ! ¥612—810—20L9

1IIIIIIIIIIII

L _
Fr

8id

9ld

J

Part # 8533-082-001 3/22

HOLIMS A3M

e m— —

O READY FOR USE
DISPLAY
O TIME REMAINING

MovE  NOILVOOT

I

NOL10g  ‘NOILYOOT

| m o
i %
_ 1l HI=E |
“ @
=3
SINIVA H3LVM MINYOISNYAL | Lv6 — M 3 —
— NMOQ—d31S 107 3E “ e S
wanau 05 88 - dink i 23 8
— . oR — o4 m —
801 10H — — ob — a8 4
ov0S I0H — 8% - ' as & [O]&
SIAVA_JIVR, _ e § m = g3 z 9 —
200-820-8356 - a — - g 3
(© , e z 2 E []F &
Wm N._ﬂ ww. — =t M — — 800-400-££v6 M 4 . —
g UE ars O:% 910-180-1595 3 nu %
YZ o5[0oo 1 > £
© 22 Qfoomns | ] 3 £ —
m S Wod [o o 1 — I a BH
200-Z£0-686 @
100-520-8556 — — ° —
(o)} ~ 1O O+ — —
3 210 O | _
Ire}
o 8 a00 1 ] : |
o 3L N[O O 2 ol Y2y
N— 200-££0-£686 © A0Sz AoGZ — % GR/ @
() - g _ 8 T .u
0 e al - _ | _
aNo S 200-600— 1058 3
! 8 — g HOSN3S 3WNSSIdd — m Y 8
T & H
2 H ©WTVO of M E
2 m 823 — — S~ %
5 =
& g EET £ §g
& S2g3 _ ? Q1B
= [} ol Toyud 2
3 e 2R _ NS4 3
|| |52 S5
e S% @ — TN E —
I 100-£00-£L¥6 — e 4 /m
/A 8 — —
> : _
] | |
= i=
100-810-6588 I
£00-017-586
B HONOYL TOYINOD  *NOILVOOT — Topensee HOLOW —
277
100-$10-9088 — —
| — 30404-9 WNIXYN 804 INFNLSARQY
b B INNA AONINOZS TIBVIVA
4 — wa| o mo| @ _ bl —
gy mal 8 e
3AIVA on[ 15 om % It
NIV n H o m — 001 YO0INN
o1— 106-918 [ 20-661-6155 Aot 201 [T
al & s SHOWMLOVONIHL INO¥4 dOL  :NOLLYOO1

IIIIIL

S9I|qUIASSY | sassaudeH

S9L10SS3J0Y

|[sued Juoid| MaIA
3 j0UIqR) | JEdY

sbulieag 3

‘sjeas ‘49puljid

¥207
100Q

100(Q

[suuey) Jeay
Buipeo | 3 I9]UT 193\

uleig 8
sissey)

_ALTERNATE
T WATER VALVES
_ BREAKER _ H2 — HOT SOAP
< o
@ - & H1 — HOT TuB
250V | Fuse | €2 - COLD SOFTENER
N BKRD L1 XL BKRD [RED) . ~\" , \RED g4V RED 24v c1 - COLD TuB
S 200v]L1] 3 24V RIN 24V _RIN
T oLe. 3 24v
T L3 BKBU L2| 3 X2 BKBU
T B w CONTROL < m DOOR LOCKED SWITCH
> N < TRANSFORMER B DOOR CLOSED
2 e SWITCH
o w s ReD THERMOACTUATOR #1
= = < DOOR LOCKED |g ORG/BLU RO BLU
T GRN/YEL DOOR LATCHED m SWITCH 8 THERMOACTUATOR #2
SWITCH g P12 UNLOCK
ORG : ORG p15
MI6 MI6 DOOR LOCK
DCM o] KL Yo ver e MOTOR
WHT P17-5 WHT/RED o~y BLU
MI14 M4 =" o
O 1ov 10v ORG__ p4-¢ pal-l  WHT _ pag-1] & HOT WATER
] RC RC WHT/RED P4-] P2l—4 _ BLK P20-4 VaLut 45
BLK  p4-3 >
a AVI AVI GRN/YEL o w Pg-1 BRN/YE| P16-1 M P19-1 ORG o™ YEL
m = |% Pe—2 _ORG/BLU Ple-a| =2 HOT WATER
<%$W%Cﬂmﬂm%mzmwxcm_<m = 24 RED P7-1 P8-3 ORG/RED P16-3 .W—whr_ VALUE #1
(D) MAXIMUM G—FORCE @ u e L3 DeM M6 1, B P74 Po-4 WHI/RED Plo—sa]| = RED e YEL
L MOTOR DCM ¢ = COLD WATER
=
(@) DRIVE MI4 ¢e 123V CT YEL P7-5 |IP8-6  RED/ORG P16-6| VALUE #2
SYSTEM ¢ |23V RN - P8-7 RED/YEL P16-7
s ® VARIABLE 10V : BLU P7-6 P88 WHT/BLU Pl6-8 COLD WATER
BLK T FREQUENCY I ¢ {24V RTN RED P7-2 P8-9 WHT/ORG P16-9 P17-1 VaLUE 81
(@) @ BLK T2 DRIVE STEP-DOWN _ _ WHT/BRN ey YEL
> AVI IP8-11  BLU  Pil6-11]|
o IS BLK T3 100G TRANSFORMER
Z
! ¥ DRAIN
o 5 Bl B2 RJ-11 VALUE
o G
— r
~ = BRN/YEL @
o 2|t (T3 BLU |
! {00 warrs ) e Rt /H\
— w ! pe-4 |RJ-
= T o |23l BLU P15 P10-1 BRN/YEL orn
= &) pP23-2 RED P15-2 m ORG/BLU =
m%% (_w_nﬂmw o pP23-3  GR PI5-3| = & [p10=2
oo P23z W WHT p15-4] = P10-4 ORG/RED INJECTION
@ L] P23-5 P15-5] & > SIGNAL
MOTOR WHT a4 = = <5 |P10-6 BLK/RED CONNECTIONS
— _ L
P3| 2 P23-7  YEL PI15-7| 5 &
RED pp-, =
= =
= BLU pp-1 g
WHT YEL 3t 4 ORG/RED , D
RAPID 32 H_lu HIGH|  [40g & P3-1  WH p7-1
ADVANCE/ PRESSURE ORG pS-8 = P3-2 __ WH p7-2 ° BLU  COM
PROGRAM RA SWITCH = P3-3 WH P7-3 m
KEY SWITCH @ 24 ORG_P3-6 P3-4  WH p7-4| ©
.o RED — 21 |oRrG P3=5 | P3-5 _ WH P75 &
NORMAL _ - - _1 BLK
, PS4 | P3-6 WH P7-6 o
RED 22 Low ORG _PpP5- P3-7 WH P7-7 [ =
—e RED P5-z T ] = D P/N 9506—742—001PR
PROG T P3-9 W P7-9 BLEACH 20 LB OPL, VF DRIVE, 230V
BLU BLK/RED 24V ACTUATORS
BLK/BLU WNO300XA—39XV_X—, X
SCHEMATIC 250V, 1PH, 50H/

sjusduodwo)
|ed1o9|3

|oued
|oJauo)

Part # 8533-082-001 3/22



Part # 8533-082-001 3/22

¢ [3 — — — — — — — — — — — —
/HOSG Hdl A0LC  WNWVAOVIA ONIHIM _ _
X~ —X#AX6E - "XOOLONM
. SYOLVNLOV APT na HOLIMS A3M
AOEZ ‘INNO A 1d0 foz ILYNYILY J.wnwwwum — Tigvo 03013HS WVHO0¥d —
¥d100—%06—9056 N/d EE /3ONVAQY
| NV 2 dnv L = Qlevd —
7 M BN N SN SN D D D S e e IHM
1. |_ |
f f
f 1
1 t Nua/IHm i - iy “ w —
m I a7 |} © ° 3 m
" z
— 980 — o m z m —
| [ = 2 | &
S 31 8 |¢¥
— — o & e H
SINTVA ¥3LVM MINHOISNVAL | m ¢} o —
— — NMOQ—d31S 23 m 35 5
80l 109 - L zz z2 —
wanau30d 188 - ¢ Az A9 2
8nL 10H — LH e o % £
m dv0S 10H — H — 82 NEE _ _ 52 £ @w —
© SIAVA YIIVM — f 2 mﬁ : 23 z 9
— =
. a3 i W 7 Bm/ - |.P E nm m
v 11400 f 3 3> 2 b E
@) g3 7400 | Gl I | w3 3 i 3
g VDo TR [t e S S 3 5 35
a mm g [0 o g — ' 7 Higzasne o — — g nu a
- — 4z 96 e | £l > e
W m a &) , 3K M z
D O Wod [0 o e/5n8 (L] e — & nm
- ] —TP} a —
4 N 1O G~ 7a — G35/518 ‘dﬁ- —
V Z nlo o — IX Mz X - — —
te] YINYOISNVAL 590
9 Wu,u €0 O — TOYINOD gmm 1= — — S0 980
ma N | O O<Ers i nona “=s . b g ® & —
3 N _ AOCZ  AOOZ e mm h / &
1 = Ngmm "=l — e}
! a3/ — @l v~ Y
O - = A=y & ] = zz
N9 [G1Q) | S| b e 5| MAEE
n U L} _4u> NS5 e/ umﬂu%m:m’mm _ _ m { f m _
(e0) @O of M E
1 | | T g23 g v~ ¢
350 z 2 x
— 323 I g @85 |
— ol ol To¥uE 8
| z ap | g A2z 2
s c%
€% " N
— | = 2
AR : 11 e I
mm— B E m i
BlE] HONOYL TO¥INOD  :NOILVOO1 n 0%
00
E_@%eu || — e N EEE e | e e N S e e e .
| g |
L | mooﬁuukj
I |
BLI | - a.mimH — T3/ T HOLOW —
. = s Jo %001 ¥00Q s
— ¥00d
e S iy 30804-9 WNNIXVA ¥04 INZNISNMOV
b ko — INNO AONIND34 JTEVRIVA — —
— ﬂ — HA/NES EE wou o
_ h Woa [fan hoa HOUMS
i ® 3INVA 9N L, oI i)
2L MoLOW _“= NIvda M i5gg YN
£l o b o [P 20 niovamsans .
Jova  NOLLYJO1 — WOLLOS :NOLLYDO b o B — INO¥4 40l  :NOILVOO1 —
L — — — — — — — — — — — —
(R —— — e e e e e E——
—— e e e . EEEE - - -
M m . .
OCATION:  TOP FRONT HERMOACTUATORS Polre R _ LOCATION:  BACK
UNLOCK LOCK WHTY oy 10v H —T3
we B0 e _ oRAN g Moror Ly _
e | |6 ) |1
oeu WHTf ooy q -
L) =) o Z GRN/YEL
VARIABLE FREQUENCY DRIVE — E L
ADJUSTMENT FOR MAXIMUM G-FORCE L___ BN B p—
7
DOOR LoCK Shd YeL
MEEEEEN  EEEEEN BN B B B e [ NN I S
— m ﬁ LOCATION:  CONTROL TROUGH 4
3 m A B "
19 .| =1
2 A~A 3 p1= —
- - 33 2
251G B I 1 B2 © I
o TIANA ©
@) 5. oo |3 e 2o
S S BON- I 71 “sie |
n T XA ™ bzS
(ge] 2 v~ | &8 1
z (=}
m [ \.AQ 2 — — K/BLY — 1
] BLK/RED i
O 2312 g - ! | {OI0] eND
22 3 2 -
= B L : _ :
o Y~ |2 200v 230V, )
g 5 | o
Q = \®/ o —-RED m 1 Lz uu [ ] sl >© O | N 2Z
@) | CONTROL | 00l 1<
TRANSFORMER — a
NE | | x2 X1 \ ool g
V / BLK/RED Jexzen >-© O | U1
F N I 1 ™ :
he] O|COM o
@) mn 5 b { oD 93
( u 2 M — R BLK/RI 2 ¢ W_M
1 2 mn G o — ] BLY — SR/YEL M w mw
o 2 5 z g " [ P ool 2%
I x 7]
o 3 mn m mm A — — e New || sl _ weD — S o FL1
7 g 55 _ 3 H 5 —
O“J 8[0] o g n_H e [ M : H_m 2 i WATER VALVES
3 3 e | %Z H2 — HOT SOAP
T 2 3o oRg 3 BRAEL HT — HOT TUB
o 18 &g . o — C2 - COLD SOFTENER
s -
° gs R % — | zE HRIE — ¢7 = Colp Tus
2 sk ¢ 086 * i J STEP—DOWN —
8 2 - TRANSFORMER WATER VALVI
o o S - - — E LVES
gl |8 8 * —
m - > i
] 5 3 3 ; | |
g 3 : LA |
m m. © ' WHT/BLU ¥
) I_ _‘ j m m ] m L _l_
— |
r MEENEEN SN BRI BRI B D D D e e e _
| |
RAPID — 7 awp | 7_AMP
ADVANCE/ creur LFUSE_| P/N 9506—904-001PR
PROGRAM SHIELDED CABLE ALTERNATE 204 OPL, VF DRIVE, 230V
KEY SWITCH LY BREAKER 24V ACTUATORS
WNO300X_—39XV4X—_____—__X

Part # 8533-082-001 3/22

|oued juo.d sbulieag 3

301 [suuey) Jeay | uiedg 3 |syusauodwo)| |[dued @
3 J2UIqe) ‘sjeas ‘4opullAD| i1ooq | BuipeoT | B IDJUI JBIEM | SISseYyD | |ednId|3 | |osju0)



T-350-39 Diagram

T-350-39 Schematic

S9L10SS3J0Y

X——

ZHOS ‘Hdl

=XPAXBE—"XOSCONM

AOSZ ‘IANA JA ‘SSFYdX3 1O #0T
dd100—906—90G6 N/d

AuvNyay YDAVINE

["3sn4
7 diV £ 7

‘NOSCC

NWVYHOVIJ

ONIHIM

NIB/IAM

RED

I8/1AM
z

990

6ld

EE)

03Q13HS

ma

1HM.
18

1)

HOLIMS A3X
WNVH904d
/3ONVAQY
Qldvad

————————————

IR N L

szd| (3]
€d

FINRd TR
AL

il

QO READY FOR USE

QO TIME REMAINING

1
i I
L)
I I
_ o
- [
| VAN | c
SINVA ¥3LVM YINYOASNVYL ¥ ¥ 3
— NMOO—d3LS < . 3% 3 g
8nl 4109 — L9 M 3 3= — — a —
Y3IN3L40S J700 — 20 I M= w
— M m G e Om ol 5
anl 10H — LH ol — — o8 g a
dv0S I0H — ¢H =< - v ¥ 25 o e —
SINVA_SIIVH — _ e uﬁ : b c8 3z 0
; S SE e Z
9w 1460l o @Em [TT™\ @ — — g E £e —
Z 714 06 R I I Q e o 5
s T id 2 2 5 o
es v o I/NE T e S} S w e I
] 2 g o | B GENYERE] GEE] Zid — — a ° 9 —
Mw m M aril = £ld W , &
8 woo o O4|3.m|—’ /e (11 — =i a &
e 11 Jlé |
1 ma/sna [_ _|u§|A
e I | 3/51 — — /
W 110 O VT ZX
n YINHOASNVL 12=5
2l €10 O — T04INOD e — — o 590
RE N | O C<Tmrm I ;mm 24= P % ] ol Yo Z —
N ) — A0EZ  A0OZ Ngmm = . W @ s
= =) 2
_J L ) = _ _ W @Mw —
aNg [o]Q} | a3/ 74y - 3l b
| Te/5ma oS — — & Y 8 —
LVO s A &
— { £23 8 )
| 832 . | | £ 5 £
mw 3 gl o~ E R
— 22 al \rcm 8 3
— = 3f — — Yl M AEE2 Z = —
3 c&
=0 [ N\, { T
I L L2 ;1 - |
mm— BER e
—l " HONOYL TO¥INOD  :NOILYOOT1 I— m — HouNe —
¥00a
_ BEEENN  EEEDEN DA I SENEN | EEEEEN NN DN S I I
_ HOLMS _
o 8%
SI= | 2 ¥OLON
- = i #0071 4000 s I
#0071
¥00Q
— I ———— e — 30404-9 WNNIXYA ¥04 INJWISANaY
b ko INNA AONINDINS TIEVIVA
— | B E — na na nxa
noa noa noa HOLMS
= o | pod e e cL B _ s _
— U1 Nolow _H= NVia MR SM| | sm oo
a1—| o Dot IR Ly Shnovorihd INOM3 dOL  :NOILYOOT
MOvE  :NOILYOO1 _ WOLLOE  :NOILYDOT _ Y » o™
IIIIL — E—aE o S S S e w w W 508 S N DN BN EEDEN EEE N B R e e e
‘)F‘,VZ‘Z),‘V
FUSE 7] WATER VALVES
I~ H2 — HOT SOAP
- = __ HT — HOT TUB
CIRCUIT _
23y B | 8 = 8B T
_W L1 BKRD L1 X1 BKRD [RED| _~——~. |RED_ 24V RED 24V
S 200V [L1] 24V _RIN 24V RIN
D L2 24v
G BKBU L2 X2_BKBU
T = w CONTROL < m DOOR LOCKED SWITCH
> R TRANSFORMER O = DOOR CLOSED
3 SWITCH
N M6 ﬁ‘\Tmma THERMOACTUATOR #1
LocK
peu 495, = $  DOOR LOCKED g ORG/BLU _, AANA, BLU
=
MI4 , DOOR LATCHED | SwitcH @ P2 THERMOACTUATOR #2
mrs |LYHD SWITCH o ! UNLOCK
10V ORG | ORG p15
MI6 RC YEL YEL pi4 mmmmmrmnx
DCM YEL YEL P13 _
AVI P17-5 WHT/RED ey BLU
MI4
IS WHT P20-1 S
M _ _
ORG__ P4-6 Po1-1 L
10v VHT/RED pi-] Pol-4 BIK  po0-4] - HOT LATER
P4-3 - Faanaae!
RC L |w | P8-1  BRN/YEL Ple-1| 3 @ fRI9=l ORG YEL
AVI 5 |= P8-2  ORG/BLU Ple-2| = i HOT WATER
[a=4 P19-2
24 RED P7-1 P8—3 (ORG/RED Pi6-3 D VALUE #1
VARIABLE FREQUENCY DRIVE ) @ Lt L2 L3 DCM  MI6 P8-4 _WHT/RED P16-4 = RED e YEL
ADJUSTMENT FOR MOTOR DCM 2.3V BLU P7-4 < — COLD WATER
MAXIMUM G-FORCE o1 /P V14 23V CT__YEL P7-S mmuw mmw“mmm Mmuw = P19-5 . VALUE #2
ST (@) verianLe Vs 232y RIN BLU P7-© P8-6 _WHI/BLU Pl6-8 i ot waTER
o 1 FREQUENCY ov - L 24V RTN RED P7-2 P8-9  WHT/ORG P16-9 P17-1 VALUE #1
o DRIVE 0T -
o WHT, STEP-DOWN _ _ WHT/BRN e YEL
g BLK T2 100G <400 Re YHL o NSFORMER Pg-11 BLU  P16-11
2 T3 200G (350,450> Ay
(24
& DRAIN
RJ-11 VALUE
— o) D
TL T2 |T3 H i RJ-11 BRN/YEL BLU
BLK \J M %
= CABLE SHIELD GND IG] GRN
: _ pp3-1  BLU P15-1 P10-1 BRN/YEL L
Pas-2 &S [pea-2__RED _ pi5-p| oo [Plo-2 ORG/BLU = IGECTION
o PP3-3  GRN p15-3| 2§ [P10-2 WHT/BLU CONNECTIONS
o P23-4 _ WHT p15-4| = P10-4 ORG/RED
@ MOTOR | p23-5  BLK P15-5| O >=
WHT _pp-4 = = =<5 |P10-6 BLK/RED B
- - L
Po—3 S P23 YEL P15-7| &5 &2 c
RED pp-p =
BLU po-i 3 ORG/RED , D
o T
WHT YEL %’ o i ° BLU coM
RAPID 32 HIGH P3-1 P7-1
ADVANCE/ ore e ORG ORG PpPsS-8 Q pP3-2 WH p7-2
PROGRAM RA uiToh = P3-3 WH P7-3 fan)
KEY SWITCH > O0RG _PS-6 | pP3-4 WH P7-4 & P/N 9506—906—001PR
N RED =2, 21 |org P3-5 P35 __ WH P7-5 o
NORMAL P5-4 P3-6 WH P7-6 o — BLK 20 LB OPL EXPRESS, VF DRIVE, 230V
v RED [ 5 L LOW ORG P5-3 P37 WH 57 o g WNO350X _—39XVAX—_____—__X
AR P3-8 WHT P7-8 ADD
PROG . P3-9 WHT P7-9 BLEACH
LED
BLU [BLK/RED
BLK/BLU r
SCHEMATIC 230V, 1PH, 50HZ
SII|qUIBSSY | SOSSIaU.IeH | [Pued Juo.dd| MBIIA mmc_._mwm 3 207 100 jsuueyp Jeay | uieig 3 mu.F_Q:On_EOU joued
1, 1
13 puiqe) ey S|ess ._U—u—.___>U l1ooQ m:.—UMOJ 3 IO|U]I 19JEM jed11109|3 jonjuo)

Part # 8533-082-001 3/22

Part # 8533-082-001 3/22




T-350-39 V4 Diagram

T-350-39 V4 Schematic

S9L10SS3J0Y

‘ ‘ ~
SNOLVALOY AYZ
i ar /HOS  HAL AOECC  AVHOVIA ONIHIM Al
>an~|.m>_xn %:%M%Lmo fog JIYNYILY 1 N N NN NN NN NN NN SN NN S - J ”
T e S Pove? ¥1ZZ—8L0—Z0L9 IALYWHOSNI — ous o V|2
AOSZ ‘INMO I\ ‘SS3MAX3 1d0 #0Z 3sn4 | unowo | /30NVAQY — >
ddL00—-¥¥.—90S6 N/d anv 2 | dnv £ | zoo-11z-8515 Qldvy ]
100-£20-0698 )
™
+
| | =
. _ | NE
= L | — o
- = T 3 3
g ! _ a I 2 ] 2 _
2 £00-S6.~L796 H
: - ] : o 8| s |4
3 3
m - |— — 5 m 5 W w
| | : g B |3 |¢
"
H E O o
SIATVA ¥3LVM — YINHOASNVAL 100-900-5256 1 — . m —
NMOQ—d3LS 3= 3= 2
8L 4109 - L £00-600-1148 zz i z3 P
¥3NILIOS G100 - ¢ o — ae 8 —
8 m S
g0l LoH = L — ob — a8 z
avos I0H - 2 25 3 ' EE] & [O]&
SIATVA d3LVM — ¥0078Z0-L686 5 K €3 z 0 —
- e = z
T | | E g [ef 2
%) 2 = % W
2 o o B
x o n _ _ I _
55 — ; = F=d M — M a nw z
Q g | ”ll 75T zid . 4 g
w L [
22 ™ ey =—=DT = —
8 “ _ /et 1 L] — I B m n m
) = 2
— 1£2-100-0228 — —
@,
. | I
I LX  mz ZX w /
B HINHOASNVAL 3 £ — — 400 LeLmeze8 —
> TOYINOD g 2
oT £00-¥00—} 148 <] o~z
R moon o o z
2 — A0ST  A00Z m W L °
5 T g @ 29
3 - o = b4
7 le & | 3 oLt |
m % mek
a3 o F4
3 i £33 1R 8 s I
= z
a I8/ Gmm 3 W @ : .m
: | 5 | = s |
= w ral
E - ag g (g o {2) 48
— mm " — Y~z 100-100-¥66 —
100-06.- 2296 I WHV
£20-+90-0228 100-L00-EL¥6 _ m o M
2818 @ms_ an mﬁ L
e o I I
B | |
o %ﬂ — — 100-810—6¢86 18/ 280 — |
S00-7£0-54£6 o5t an| R T 200-£12-2586 0S¥
K B 200-Z1Z-£986 00%
(osv'ose) 9002 in = 200-117-/986 05
(oo) 001 0 3 r w HONOYL TOYINOD  :NOILYOOT
3NNa N I NN I I S S B DD S DS B B .
JONINOIL  py m %0017 ¥00Q
Tgviava | - — —
ayu ® - — o E—— —— — uomouuﬂnsﬁ.wnnuuuﬁ ._.-n:._w_.__.n«. i
B g — (05%) o [(059) — —
3 u ! o (G5 T 5 Wi (172 W
om| 1S on 1S o 1S on
HOLOW =l v — sn Suv..W n _W an _W sm W
] o s ot 2z bty ER R b EUIE . o [ w001 YOONN L00-19¥-6856
€1 L3 1 501 1 508 1 1
- 100-eic—acss Jos . oosiess b IR T SHONVOMGHL INO¥4 dOL  NOILVOO1
MOvE  :NOLLYOO1 — o ] o o [ [ |
— - —\‘O-_l_vom NZO_._v<OOI_ w w v "w 509 I Il I I I B DI DD B B B .
I I I I S S .
— e o e e E—— EIIE - - -
w ~m _ : — :
LOCATION:  TOP FRONT HERVOACTUATORS R [Re B LOCATION:  BACK
UNLOCK  LOCK WHT} 10y sool ™ oRAN p MOTOR T3 —
- e R g |
swich oow UNHT] ooy a @ T
= e L i I
VARIABLE FREQUENCY DRIVE o 9 L
ADJUSTMENT FOR MAXIMUM G—FORCE N | SN S N D e -
DOOR
i DOOR LOCK MHSWR & =
— MOTOR WHT/RED — A SHIELD YEL —
DOOR “ “%
NN NN NSNS REENEEN RSN N e | RSN RN RSN RSN RN _
DOOR
— oo — Y ﬁ LOCATION:  CONTROL TROUGH I—
3 m ER: —mM
_ . | ¢ . LT
£ g
2 \SO/ & YEL ww L —
2
I e e I el & _
Bga ( 8 2L m N = —
— & 3s o~ 2 — — N 2280
34 @ El 2z -
. o P bE2 —
z (o]
— M @ M — — vmmﬂwﬂmm BLK/BLU ) nxz}ﬁ_ ]
23 @ < - . . ey e L — o] GND
- O — — =""k/ReD —
o @ M cxamw” R 200v 230V] — N S
2 i
— 2 2L |° | rep m ' REDle—) 9 By Lz u [ | mr%lo OQ N 28
ORG ORG — =24 = CONTROL | | 3 <
5 ORG ORGle— ¢ 3>zmnom;mm — o O g
L2
— R W W 3 — — X2 24v — O O M
/ TQ.L BLK/RED | -m% o |u
_ TN Rl - w |
mn W E»H_TMI T pjeuw/ew _|T N mo; m 2
_ M A RED - RED BLK/RED| ! T B o/ ¢ «W‘ y
2 <[> pl — — P12 | e nill — o B i Re]
m - 2 m m P11 4 I Bl I T — A 9 N %E MW
@ S o lin RED z
IR =T -l B CEt e — ik
z = o = = -
v z 2 ; Mn 2 — WATER VALVES
" 23 M 3 WATER VALVES
— m@ z £ — m m : % H2 — HOT SOAP
B 8 _ORG 35 BRNARL HT — HOT TUB
5 7o h Yo ! il £
I : 2 = 1] 2 : 6 = 6318 R
=z zZ -
m ¥ g 1 E4S STEP—DOWN — —
c 5 BLUE ] l TRANSFORMER WATER VALVES
I o[ o = : p—— i |
ElglE ¢ : [WiT/BLU ) _
m q g z H RED/YEL 1 X
il x|g 3 : P |
m E i WHT/RED | —
: £ — . :
_ I, B T
BN
| N
_ L Il 8
M NN BN I I S I D I B e 7 —
1=}
| L 8
RAPID — 7 awp T AVP 7
ADVANCE, i cirour  LFYSE_] P/N 9506—904—001PR &
— PROGRA SHIELDED CABLE - ALTERNATE 20# OPL, VF DRIVE, 230V 4
KEY SWITCH BLU ¥ BREAKER 24V ACTUATORS ™
WNO300X_—39XV4X—_____—__X m
Ln
©
-
pod
©
o
[oued Juoldd| MBIIA mmﬂ—_-_mwm 3 o0 100 jsuueyn 1eay uieiq 3 mHF_UF_On_EOU joued @
1edy [‘sjesas “opuljAd| iooqg | Buipeo (B I9JUI 493 M | SisseyD | |edn3dB|3 | [043u0)




3 3 H
x e /HOG HAL AOZC NWVHOVIA ONIFIM 8
>an~|.m>_xn %:%M%Lmo #og m._.émml._.# 1 I I BN I DI DI DS DS DS B B . J m
Ny Pl ¥1ZZ—8L0—2019 IALYWHOAN i s o g
AORT B0 21 oA A5 FO | unowo | /30NVAQY &
3snd Qldval S
4d100-+¥£-9056 N/d awv 2 | MWL |zoo-tiz-esis 100-£20-0898 )
[32]
H*
_ _ — £
o o
: 15| o ] |
g _ | 2 2 8 2 —
3 — — B I_ | £00-56L~-L296 - 3 5 . m
g J ! g 5|3 |°&
B _ - _ 3 3% ¢
@o E
— = O O
SINVA ¥ALVM HINHOASNVAL 100-800-£276 — 2 —
0 - 1z x
— — NMOQ—d3ls 3= i 35 G
8L 4109 - 19 £00- 80071148 zZz ER 8
¥INZLIOS G100 - 2d — - Bz — g7 g
a0l 10H — LH — S — a3 z
d¥0S IOH - ZH m.A 3 - " Mm o @m
m SIAIVA_JIIVA — _ vao{szo-csss < _ — 1 se F g 2
O 0 boo! | = 3 . wm m n«.. m
=z
xd Cl4[0 O n ] F—id B — % & o —
| - SE V[ood — — ! e o o =] «|5 &
o 85 [ o L Wil " ) g []s &
WW moo 7T — 1 _ e _T =T i = 3 nm —
.B S wod [0 o 1 ma/ne ] = rid l_ 5
200-2€0-2686 ] sld o
n w _BAWQISOIa — — 1£2-100-0228 ﬁé _duq — — / —
1 (=D [
N
9 5 «1/0 O X mz X w 100-164-L296
5 4o 0 HINNOASNVHL 2 £ —
S S , R, | : — =
i 8T n [0 oo EREtaE oo g (=) & _
0 - £60-2681 — 2 — A0ST A00Z m — S )
- N
Q 7 : - : o (128
% @ B — S| A~AERE
4 i — -m e ¢ w
I g i S WM.M Z
g
- _ m 2 1R 8 5y _
= [i'4
G.MW ] I A m e -
a7 oF — & VT Y Dm@
Il ] 2 | g (g o Of
cs ~— 100-100-646
| T » : OF
— 100-66£-£206 100-£00-EL%6 m L2
£20 228
AT R B |
818 9 an LI
mo?omomna o?ﬁ = - — 50 i m —
me,
pracerdedid B HI o |
e m 8 13- i o | |
(oon) o001 01 [ — _I R HONOYL TOMINGD NOILYOOT
B,w\,_:wmf _wu m N B B B S S B B B B B . - X307 yooa
J18VI¥VA -ty B
£L2L ML @ 380349 WNNIXYW ¥O4 ._.vﬂs._hgv -
- I NN NN IWI t.I J IANA AONINDINS TIEVIIVA _ _
(08)  yoq(059)
u ! o lt0s)ey e (061, e (001 e
® oI _W om _W on _W on W
3NIVA |
HOLOW _“- ACI — n[3E oolo“.,. - o&“ 8 g — 001 YOO L[00-19Y-8556 —
BT too-sic-ause dos omess b norl g P 0 SOOI INO¥4 dOL  iNOILYOOT
MOvE  NOILYOO1 100-20e-o156 $0z o o g ey o a |m - -
- —\‘O._l_vom NZO_._v<OOl_ w w v _><c°ﬂ. I NN I I N NN S S B B . -
N NN
I I I I S S .
_ALTERNATE
" ohe, WIS
=% -1 H = Kt "
C2 — COLD SOFTENER
as50v I Fuse | &7 - Colb TuB
NoLL BKRD L1 X1 BKRD JRED| , ", |RED, 24V RED 24v N
S 200v]L1] 24V RIN 24V R
i Le, 24V
BKBU L2 X2 BKBU
& L3, MI6 < |w DOOR LOCKED SWITCH
] = CONTROL 140G T |
> N X TRANSFORMER ° eM—= 7 DOOR CLOSED
2 MI4 | SWITCH
N MI6 wis AL = reD THERNDACTUATCR #1
peMfo%s, 10v | 350450 = £ DOOR LOCKED |g IRG/BLU , AAA, BLU |
= = 4 |¥HT RC DOOR LATCHED |S SWITCH |4 THERMOACTUATOR #2
A
GRN/YEL wrs | €350,450> AV SWITCH 8 P12 UNLOCK
10v ORG | ORG pys
MI6 MI6 RC YEL YEL p4
DCM DCM AVI YEL YEL P13
MI4 MI4 .
(&)
8) MIS MIS ORG__ P4-6 hm%mmﬁr a HOT WATER
10V monl_ 10v WHT/RED_P4- |P21-4  BLK  P20-4] - VALUE #2
) BLK  p4-3 < |p1o-1 ORG o YEL |
© RC | RC L |®w |w (P8=1 BRN/YEL Ple-lf HOT WATER [
WHT L pe-2 DRG/BLU Ple—2
AVIE-—  avi = 1= oav  RED P71 P5-3 DORG/RED Ple-3 o VALUE #1
m VARWABLE FREQUENCY DRNE L1 L2 L3 DCM M6 Pg-4 WHT/RED Pi6-4| =
ADJUSTMENT FOR MOTOR @ DCM e 23V BLU P7-4 = COLD WATER
(D] MAXIMUM G—FORCE ¢ [e3v cT eI p7-s pg-¢ RED/ORG P16-6 VALUE #2
R R MI4 oAy RIN BLU P7< P8&-7 RED/YEL Pl6-7
" ® VARIABLE IS e N ey s [P8-8  WHT/BLU pPl6-§)] P17 COLD WATER
& n FREQUENCY vl — U [P8-9  WHT/ORG P16-9| VALUE #1
@p) o BLK T2 DRIVE WHT] _ STEP-DOWN pa-1i B Ple-11 WHT/BRN g YEL
Z] BLK T3 100G <400 RC = TRANSFORMER
o)) 2 200G (350,450) Av1 DRAIN
o & B1 B2 RJ-11 VALUE
= w
! ~ = BRN/YEL @ BLU |
o BT 200 dHus Pé-3
o i _4 |RI-11 //H\
100 WATTS g < Po-4 @ p23-1  BLU P15-1 |P10-1 BRN/YEL LORN N JECTION
= &) p23-2 RED p15-2| @ |p10-2 ORG i SIGNAL
“__ 200 OHMS o [p3-3 GR P15-3] 2 & [Plo-p WHT CONNECTIONS
T 100 WATTS o — WHT P15-4| = - P10-4 ORG
L1 [p23=5  BL P15-5| &
@ wotr = = < |p10-6 BLK/RED
WHT pp-4 | 5o B
P5—3 S leeaz  YEL p15-7| &5 & c
RED pa-2 =
BLU Ppp-| = D
(&)
WHT YEL g & ° ° BLU , cOM
&  [p3-1  WH P7-1
ADVANCE/ ww»aé”mx ORG ORGPS-8 S [ W p7-2
RA P3-3 __WH P7=3| m
KEY SwiToH oy ke BEE P3-4 __WH 278 ) P/N 9506-744—001PR
NORMAL > RED — 21 |0RG P54 WWHM « WWHM o -1 BLK 20 LB OPL EXPRESS, VF DRIVE, 230V ~
. RED[T o7 L LOW ORG_P5-— P37 WH P7-7| o g WNO350XA—39XV_X— - X W
YEL _Pa-1 p3-8 _ WH P7-g ADD | |30 LB OPL, VF DRIVE, 230V -
PRIG : Bis W Br=9 BLEACH | |wNo4ooxa—30xv_x— - S
BLU [BLK/RED 30 LB OPL EXPRESS, VF DRVE, 230V f &
BLK/BLU WNO450XA—39XV_X~— - X m
SCHEMATIC 230V, 1PH, 50H/Z 2 actuamors !
[ee]
H*
<
©
o
SOI|qUIDSSY | S9SSOUIeH | [ouked Juodd| MBIIA sbulieag 3 201 100q |[Buuey) ledy | uleig @ |susuodwo)| [pued @
1, 1
SOLI0SSa00Y g jauiqe) | Jeay |‘s|eas “apullhd| ioog | Buipeo | IBJul Jo3eM | sisseyd | [edl3dd|3 | jo43u0)d




T-400-39 V4 Diagram

T-400-39 V4 Schematic

X~ =

—XPAX6E—~"XO0VONM
AOEZ ‘INRQ 3A 0 fog

¥d100-0L6-9056 N/d

ZHOS ‘Hdl

[T3sns ]

dnv £
| |

|
|
|

‘NS

AAyNyILy IPVINE

1INJYID

d\v £

WVHOVIA ONIGIM

—

318vD Q303HS

ma HOLMS A3X

VY0¥
/30NVAQY

Qldvy

————————————

- 1
b1 | w —
e 2 2
_ _ =R
1 z 5 M
—1 3 3 Y
— — hw m — 8 B F
= —
SINVA ¥3IVM YINYOASNVL = ' — m © © —
— NMOG—d3LS 3z 3 X —1 5
anL q199 — 1D zz — 2 o —
¥IN3LIOS @100 — 2D z [z My me w
5 |x me Sm o
a0l 10H — LH — z AN of — | 08 Z o
dv0S 10H — 2H - ] ) £ e @m —
SIAVA JILVM — e oﬁ M_ M 23 — z “
3 SE 0 — E Z
w 114 00] — N @ — — ol — £ [o]2 g —
3 71400 b= b= — 2 >
x5 10 O Fid 2 2 —— @
25 vV O RETV,5T) o o — 9 .w T
o g0 ey ==Ia%] — & g
wy 3o Q[ 1 a
4 ﬁNv a ﬂ T ¢ld N W .
] =
S Wod 0 L — — e & -m —
1 —cLd 2 b=
~ | O G - — — — /
W Fal o o X 124 X
bl HINYOISNVAL [R7=) -
57 0 O — 1 JONLNOD =] — |
Ra N[O O L] oo wd o ¥ ¥ gl (= —
N— AOEZ  ADOZ R g @ e
- 0 N_,mm K= 2
- L1 ) b4y — ol 1 \mm —
=] 3 * L] = = 22
aNo o _ o ;_v & T = w NAE
TB/ND o) HOUMS o~ W
i . | — a7y NS — — g ( m —
2 * WUO
Py 5] L 839 8 .,
a5 ag [P — a590 z @ 2%
a- Q- Omz 3 v x M 2 QO
3 3 gg32 -ﬁ/ & 2
g % — o n% Y1z O
H H 23 i 8 82 o
2 of ﬂﬁ 4 AKE: Z —
_ =3 MAA T W_ \, \‘H\w
I I: | - _
o ]
b ke B °
_ B ER e
—l F HONOYL TOMINOD  NOILYIO1 n — —
_ SN EEDEN SIS NN DN S EEDEN  EEDEN BRI B
= TR HOLOW
- ﬁqu. — %001 ¥00a —
— e e o | = 30404-9 WANDXYN 404 LNSRISAIRGY — —
b ko — INMQ AONGNOFYS TI8VRIVA
e E [ noa noo
] h o[ noa —
] ® INVA o “ am
HOLOW NIVHa hod IR
o1— o YMigeg YN o xoodh_
0 Py avoN :
WovE  NOLYAOT NOLLOS  “NOLYOOT " o [ _ INO¥4 dOLl  :NOILYOO1
L " W 355" N EEEN  EEEEN  EEE  EEDEN  EEDE BRI BRI R S e
[ —— —— . e S e
_ALTERNATE
FUSE ] WATER VALVES
:15 H2 — HOT SOAP
- = __ H1 — HOT TUB
CIRCUIT _
230y | SR | & = 6B S
_W L1 BKRD L1 XL BKRD |RED| ——. |RED_ 24V RED 24V
S 200V (L1 ] 24V RIN 24V RIN
9 Le 24v
T s BKBU L2 X2_BKBU
n CONTROL < m DOOR LOCKED SWITCH
> TRANSFORMER @ - DOOR CLOSED
3 SWITCH
~ s‘.\Tmmu THERMOACTUATOR #1
2 < LOCK
= <  DOOR LOCKED |g ORG/BLU BLU
DOOR LATCHED | SWITCH | b
3 P2 THERMOACTUATOR #2
SWITCH m UNLOCK
ORG | ORG p15 ?
DOOR LOCK
YEL YEL
,Mh ,Mh b1 MOTOR
P13 P17-5 WHT/RED ooy BLU
S
ORG _ P4-6 p21-1 WHT P20-1 o
WHT/RED_P4-1 P2i-4  BLK P20-4 am,aE«mbmm
BLK _ p4-3 = ORG ey YEL
RC GRNNYEL |® |w P8-1 BRN/YEL ple-1| 3 (B19=l
AV = | P82 DORG/BLU Pl6-p| = _ HOT WATER
L 24V RED P7-1 P8-3 ORG/RED _P16-3 WGIJ VALUE #1
VARIABLE_FREQUENCY DRIVE @ L1 Le L3 beM M6 € P8-4 __WHI/RED Pple-4] = RED Paaaart YEL
ADJUSTMENT FOR MOTOR CM e 23V __BLU P7-4 = = COLD WATER
MAXIMUM G-FORCE  1orVE M4 ¢, |23V CT YEL P7-5 Pg-6 RED/ORG Pl6=6| = P19-5 VALUE #2
SVSTEM £ _ P8-7 RED/YEL P16-7 WHT/BLU poy YEL
~ @ VARIABLE MIS ; mmw< MU BU P76 P88 _WHI/BLU Pl6-8 COLD WATER
| 1 FREQUENCY vl — RED P7-2 P8-9  WHT/ORG P16-9 P17-1 VALUE #1
o T2 DRIVE WHT,  STEP-DOWN _ _ \WHT /BRN ooy YEL
g 100G <400 Re [YHL o NSFORMER Pg-11 BLU  Pl6-11
2 T3 200G (350,450) Av1 DRAIN
& B1 B2 RJ-11 VALUE
oo w _
r r ()
~ = - RU-11 BRN/YEL D BLU
2000 !
100 WATTS = n»mrmﬁmnmrn mUn\ M /Mm\mz
Co= G - BLU - -1 BRN/YEL
P23-1 P15-1 P10-1
~ pas-2 m = NJECTION
&) pp3-2  RED P15-2 o [p10-2 ORG/BLU ; Hmamz)m
2000 a Pp3-3 GRN P15-3] —J % P10-2 WHT/BLU
100 WATTS o Poaa WHT Plo-4] = Pl0—y ORG/RED CONNECTIONS
@ MOTOR L p23-5  BLK PI1S-51 O 2
WHT _pp-4 = = =5 |P10-6 BLK/RED 5
Po—3 = Pe3-7  YEL p15-7| %5 &
RED Ppp_p = ¢
BLU pp-1 = ORG/RED , D
N T
WHT YEL .\Djw' = T a BLU coM
RAPID 32 HIGH P3-1 P7-1
ADVANCE/ reSoR ORG ORG _ pPS5- O P35 WHT 57—
PROGRAM RA SwTch = P3-3 WHT P7-3 m
KEY SWITCH > 0RG PS=6 | P3-4 WHT P7-4 &) P/N 9506—910—001PR
N RED =2, 21 |org PS-5 P3-5 WHT P75 | &
NORMAL PS—4 Pae WHT P7—¢ = _i BLK 30 LB OPL, VF DRIVE, 230V
e RED [ 22 LOW ORG_"P5-3 P3-7 WHT P7-7 0 g WNO40OX_—39XVAX—_____—__X
BED F3-C P3-8 WHT P7-8 ADD
PROG . P3-9 WHT P7-9 mhmmmm
BLU [BLK/RED
BLK/BLU r

S9L10SS3J0Y

S9I|quISSY | sossauleH

|]sued juoid| MBIIA

B J0UIqe)

Jedy

sbulieag 3

3017
‘sjeas “19puljAd| Jooq

230V,

Jooq | [Buuey) Jeay
Buipeo | 3 I9]UT 193\

1PH, 50HZ

uleag @ [syusuodwo)
sisseyd | [eo9|3

|oued
|oJauo)

Part # 8533-082-001 3/22

@ Part # 8533-082-001 3/22



o
3 3 ~
X e /ZHOG HAL AOZC WVHOVIA ONIGIM 8
AOSZ ‘INYQ A ‘SS3¥dX3 1O #oE JIYNYILY 1 I NN I I I DS B B B B e . =
X = =XTAXBE=-VX00PONM —_— - P
o T Pl V1Z22—8L0—2019 IAILYWYOINI i ome i V|G
X = =XTAXBE-VXOSCONM
AOSZ ‘INNQ IA ‘SSIadX3 1dO 02 38N4 [ m“_.wmw [ \uoﬁbmm — W
¥dL00—-tv¥.L—90S6 Z\& dnv 2 _ _«o?:u:no.n 100-220-0698 %
n
o
| ! _ 1 E
~
3 15| o .
= | > & Wn 2 —
? - - H
; T _ ool i
g I - € 3|3 |¢
? | 8 8|2 ¢
£ (o] (o]
SINVA ¥3LYM HINHOISNVAL 100-800-£2v6 2 —
k) - Iz 4
— NMOQ—d3ls 3= i 25 5]
anL @109 — 12 £00- 80071148 2z 33 8
¥INZLI0S G100 - 2D — - P — gy d
L LOH — LH — o o2 © g
08 181 = 2 25 3 ' EE] £ [O]& —
SINTVA_JILYM — ¥007820-L685 S _ — 1 =1 F g m
m 700-920-8556 | Hisng o : EW _w n.& W
© p lE[oo | m — m 2 5 —
s Cld[0 0 [ Fid 7] a T
| 25 V[0 O — — 1 i e _.-F,ﬁ%”_uﬁ © — ° 2 nu 3
Qo 8|0 Ot 758 | W o
®))] 2z m O O rE/TR — 1 _ ™ _T [ | — 2 nm
a -8 WOO oon_umw«.rw | 1 me/>ne | Ny yid — l_ W
. —_— 200-2€0~2688 ) —6ld =)
D _BA.UQ?MW — — 162-100-0228 _duq — — / —
(] a3y, [
B X w2 2X —
(@) 2110 O 100-L6£-£296
3 ONNe) MINHOSNVAL g £ |
N 54 ° , w0, | 8 : , .
1 Ba N | O Gy 112 — oo g @ 5 —
o = c0-Z6B — ® — sz 00z m — g ; "
= 3 T 8
LD ¢ L- i | SNCL: |
< 1 [ | s § | g v g
1 § b © WMM z
T m T3 — ] " —
8 EEr CRORE:
Sm2 o & L 82 N
a7 MW o — M L5 I3} > Dm@
_ | 23 _ RO R A2 2
nﬁzﬁ% g . 100-100-+6.6
. o 1 of
— 100-66£-£296 100-L00—EL¥6 A M
£20-$90-0228 m _
818 @ g an mﬁ LI -
00 ¥ |
£00-0£0-GL£6 05y NO0 - — S —— — 1
S00-0£0—SLE6 00¥ 9N NETY ] | 200-£12-LS86 0S¥
oorou) o0 m 8 B g it g — —
ooy oo o — 3 HonodL TOYINGD  iNOILYI0T
T s._H_m B o e A e %001 ¥00a
Tevva |, - — —
Sl @ - I NN NN IWI t.I J éﬂ!%m“uﬁ“hﬁﬁ«hﬁ; S _ _
(©5)) oo [(059)
u ! roalog)ey moclt0gs)e, moc l000)ey poc
® oI _W on _W an _W on W
INTYA 5 I sn| 1o sn
HOLOW _“- NIVaia — bo 25 B Y- T Rt I — oo TN L[00-19Y-8556
Sl oo-sis-ocss fos s fr AR R AL P i . SHainvOIRTHL INOY4 dOL  :NOILYOOT
¥o<m HZO_._v<OOI_ toosoe 9156 Hoz ; ~ ~ o~ w~ H.m r I NN NN NN IS I S L
L —20 ._l_vom NZO_._v<OOI_ w w w w 509 NN NN NN
— ——— I I I I S S .
_ALTERNATE
™ Tcrcurr 1 WATER VALVES
| BEAER | 1 - 1T R
o &
== 2 C2 — COLD SOFTENER
250V I fFuse | ey &7 - Colb TuB
NoLL BKRD L1 X1 BKRD [RED| , ", |RED 24V RED pay BTN
5 200vILL] 24V RIN
9 Le 24V
T L2 X2 BKBU
o 13 DU =2 MI6 e |w DOOR LOCKED SWITCH
T @ CONTROL 140G E
> X TRANSFORMER ° eM== DOOR CLOSED
g MI4 | SWITCH
N MI6 wis AL = reD THERNDACTUATCR #1
peMfo%s, 10v | 350450 % £ DOOR LOCKED |g DRG/BLU , AAA, BLU
= = mr4 PYHD RC DOOR LATCHED (5 SWITCH & THERMOACTUATOR #2
GRN/YEL wrs | 350,450 AV SWITCH & P12 UNLOCK
10v ORG | ORG pys
MI6 MI6 RC YEL ﬁmw P14
DCM DCM AVI YEL P13
MI4 MI4 @
O MIS 6 MIS RS Bas6 .mmh%mmﬁr S HOT WATER
L WHI/RED p4-1 | |\P21-4  BLK  P20-4] VALUE #2
i oviE== v BLK __ p4-3 W P19-1 ORG ey YEL )
) _ _
RC | RrC L |= | (BE-L_BRNAYEL Ple-l{ HOT WATER
(qv) avilYHL vt 5 |= P, pg-2 ORG/BLU Ple-2| g VAT
= DCM  MI6 ~ P8—4 _WHT/RED pl6-4] =
m AosusTeT Tor ! ORVE @ u e DCM fot 23V BLU P7-4] = COLD WATER
()] Maamm6-Force  MOTOR ) ¢ le3v cT YEL P7-5 Pg-6 RED/ORG _Pl6-6 VALUE #2
h SYSTEM ML £ |oav RTN _ PG=7 RED/YEL Ple=7
® VARIABLE IS WS _NEQ P [P8-8  WHT/BLU pPl6-§)] P17 COLD WATER
O BLK n FREQUENCY vl — 5 [P8-9 WHT/ORG P16-9)| VALUE #1
@) 4 BLK T2 DRIVE WHT, _STEP-DOWN pa-11 B P16-11 WHT/BRN g YEL
Z] BLK 100G <400 RC = TRANSFORMER
2 3 200G (350,450> Av1 DRAIN
” £ B1 B2 RJ-11 VALUE
==} ==
! 3 g BRN/YEL @ BLU
o I T P6-3 //H\
LN I —4 |RU-11
100 WATTS @ < Po-4 @ p23-1  BLU P15-1 |P10-1 BRN/YEL LORN N JECTION
4 ~ = &) p23-2  RED P15-2| @ [p10-2 ORG . SIGNAL
\ 200 OHMS o [p3-3 GR P15-3] 2 & [Plo-p WHT CONNECTIONS
100 WATTS o — WHT P15-4| = - P10-4 ORG
_ g B P15-5
@ wotr Wit pes | o [ m = |pio-¢ BLK/RED N
P53 S |pea-z  YEL p15-7| &5 & c
RED Po-2 =
BLU pot = D
(&)
VL H, 3 & ° e BLU , COM
WHT =]
P3-1 __ WH P7-1
RAPID 327 LHIGH| |oeg ORG _psS-8 S i Wk 57-2
ADVANCE/ RA PRESSURE = P3-3 WH P7-3 faa)
KEY SutreH oy ke BEE P3-4 ___WH 278 ) P/N 9506-744—001PR
NORMAL ~ RED —- 21 |ORG P54 WWHM « WWHM o —1 BLK 20 LB OPL EXPRESS, VF DRIVE, 230V ~
. RED[T a7 L LOW ORG__PS- P37 WH P7-7| o g WNO350XA—39XV_X— - X S
YEL _Pa-1 p3-8 _ WH P7-g ADD | |30 LB OPL, VF DRIVE, 230V -
PRIG : =g WE Br=9 BLEACH | |wNo4ooxa—30xv_x— - S
BLU [BLK/RED 30 LB OPL EXPRESS, VF DRVE, 230v  J| &
BLK/BLU WNO450XA—39XV_X— - X 3
{ T
24V ACTUATORS ™
SCHEMATIC 230V, 1PH, 50HZ 3
H*
+
©
[«
SOI|qUIBSSY | S9ssauJeH | [dued Juoid| MaIA sbulieag 8 3001 100q | [duuey) Jeay | uiesg 3 [sjusuodwor| [pued @
E 4, 4 oJUuf J1sje sisse eJL1}0° 0.1U0
S9110SS320Y B jouiqe) | Jtedy |‘s|eas ‘4opulAd| soog | Buipeo | B I9JUI J91BM | SisseyD | |edH3dd|3 | |o43u0)




ZHOS ‘Hdl

‘NOSC

NWYHOVIA ONIH

|

=== 7

S9L10SS3J0Y

S9I|quISSY | sossauleH

|]sued juoid| MBIIA

B J0UIqe)

mm:_._mwm 3 207

ledy |‘sjeas “apuljhd| uoog

100

[suuey) Jeay
Buipeo | 3 I9]UT 193\

uleiq 3 |sausduodwo)
|ed1o9|3

SUOLYNLIY APZ | ] HOLIMS A3%
X =TT T —XPAXEE— XOSYONM JvNyIny $3AVINE [ | F18vO A3aT3HS AVHO0dd —
AOSZ “INYA A ‘SSTHdXI 1dO FoE o 1INJ¥Id /FONVAQY
3sn4 e
dd 100-Z16—9066 N/d , N : v £ — algvy —
1 X L 1
NUa7 AR - 2 | | & —
3 E L] | | 3 ] 2
/R, — 3 £
@ - > H
590 | 3 ] 3
HH : SRR I
o TR e} H
& » " i © F
o¥0 ]
SINTVA ¥3LVM YINYOISNVYL _ m . m © © —
NMOQ—-d31S Mqu » MW m
g0l 4109 - L2 2 zz — — Za a —
¥3IN3LI0S Q100 - 2D < [ Mo 5 I}
80l 10H — LH = = e op gl £
O dv05 IOH — ZH 2% oM _ m mm g @m —
et SIATVA UILVM e mﬁ : 23 z 0
g =t e 2
(@) v 11400 o= a\ © — — wm E nm g —
g 714 00 o= 4 9 @ E
a mm v O TR 4 id 3 2 & o
 — mm 8 oo VN - S — — © 2 £ & —
D MW m M s Py =Dt W .z
© Wod o n18/>8 'y =2} 2 m
4 L —51d — _Ju M —
V o M o) e TEL | — trsscs /
T
E 210 0 _ \ 2 _
[Te) YINYOISNVYL (=10
(@)} 2L a1 0 O — J0¥INGD = — 1 0 o590
(D) ma N O O noa wef e ¥ Ll 2 ® z —
1 N . — £z Aooz Smm 15 ey g =@
0 T — ] azy/>ne| = _ _ W N 2
- = % SHax # £ = 3z
LN N9 [0]Q 1 a2 T 7 A —— 3 T
< I e N g vy ]
o [} 3
2 g 2 DO NA &=
! Sl [s]2 B 111 S 253
= | a8, I ] NORE: |
S|Z| | 2|58 S o =
z z — 2] o oyug 2
L l | 3 i ¢ _
N T 0 ] M z
g s c5
5 1 - _
5] i
mm— BER 8
r [ HONOYL TOYINOD  *NOILVYOO1 = — S mlmwmw —
_ N — LI | —— — L __ B BN | — — — —
— s |G —
1HM ¥00a
T |
yii//m | IS HOLOW
T3A Q3K (@
- = HEUW %007 ¥00Q o —
¥00a
_ ey e mmae Emae Emae e | 304034—9 NNNIXVN ¥04 INIWLSNrQY
ﬂ o m J 3N¥A AONINDINS F1EVIIVA
— — B E noa noa oo
e P [ e[ s |
— @ ¥OLOW ﬂ= v — R ECI I e
L o ™ N 555, YN 001 500INN
£l i ru o [P o SHOLALOVONE3HI S INO¥S 0L INOLYOOT
Xova  NOILYOOT _ WOLLOS  :NOILYOOT — ¥ o UKL, '
- L [\ nw 5<Qcm — — — — — — — — LI | — —
‘)FMVX‘Z)MV
[T FUSET WATER VALVES
} H2 — HOT SOAP
—_—= H1 — HOT TUB
CIRCUIT _
230y | SR | & - B ToE=
_W L1 BKRD L1 X1 BKRD |RED| -~~~ |RED_ 24V RED 24V
3 200VL1 | 24V RIN 24V RIN
) L2 24v
& s BKBU L2 X2_BKBU
T = w CONTROL < m DOOR LOCKED SWITCH
> = TRANSFORMER O = DOOR CLOSED
3 SWITCH
3\ S
o = RED azmmzmh)%mmg% #1
Doy | 140G = £ DOOR LOCKED |g ORG/BLU BLU
- N SWITCH a
M4 | DOOR LATCHED |3 pip THERMOACTUATOR #2
wrs | WHT SWITCH o UNLOCK
ORG | ORG pis
Y !
MI6 YEL YEL pi4a DOOR LOCK
RC YEL YEL MOTOR
DCM AVI P13 P17-5 WHT/RED o BLU
MI4
O e 0
ORG _ P4-6 p21-1 WHT P20-1 ot
a_ 10V WHT/RED P4-1 P2i—4 _ BLK P20-4 am%c,m)wmm
BLK _ p4-3 z ORG oy YEL
RC GRNAYEL |2 |= Pa-l BRN/YEL ple-1| 3  fBLo=l
AVI 5 | Pg—2 _ORG/BLU P16-2| w2 P19-2 HOT WATER
) = 24V RED P7-1 Pg-3 ORG/RED P16-3 R VALUE #1
VARIABLE FREQUENCY DRIVE @ L1 L2 L3 DCM  MI6 >3y — P8-4 WHT/RED P16-4 = RED £ YEL
ADJUSTMENT FOR CM . BLU P7-4 < = COLD WATER
i - MAXIMUM G-FORCE ~ MOTOR =
DRIVE V14 23V CT __YEL P7-5 P8-6 RED/ORG P16-6 P19-5 VALUE #2
SYSTEM _ P8-7 RED/YEL P16-7 WHT/BLU Faasaet YEL
SC — E ©) VARIABLE MIS 22V RIN BLU P7-6 P8-8 WHI/BLU P16-8 COLD WATER
b FREQUENCY oy L 24V RTN RED P7-2 PS-9  WHI/ORG Pl6-5 P17-1 el
| I
o T2 DRIVE WHT,  STEP-DOWN _ _ WHT/BRN fry YEL
< g e 100G <400 re AL NSFORMER Pg-11 BLU P16-11
V 2 200G (350,450> Avr
O Bl B2 RJ-11 wﬂwﬁm
N "
3 = = = RU-11 BRN/YEL D BLU
100 WATTS w BLK ___\J z //H\
0 ro= CABLE SHIELD GND O s o o Pp3-1 BLU P15-1 P10-1 BRN/YEL GRN INJECTION
LN &) pPp3-2 RED P15-2 o [p1o-2 ORG/BLU N SIGNAL
Hm%oos,s\)aam a Pp3-3 GRN P15-3| —J % P10-2 WHT/BLU CONNECTIONS
4_ e [p23=a T pi5-4| = 5 [Pl0=¢ ORG/RED
) P23-5 PI5-5| S
T @ woTR WHT _pp—4 = = =5 |p10-6 BLK/RED B
Po-3 o P23- YEL P15-7| 35 &
o o C
RED pa2-2 t
BLU - =
P2-1 S ORG/RED o D
R T .
WHT YEL o e LU , COM
RAPID 32 HIGH (o P3-1 WH P7-1
ADVANCE/ ORG ORG_PS-8 = P3-2__WH P7-2
T e = B o
KEY SWITCH 2 RG2S P3-4 WH P7-4 O P/N 9506—912-001PR
~ RED — 21 |ORG £o-5 P3-5 WH P7-5 e 30 LB OPL EXPRESS, VF DRIVE, 230V
NORMAL p E5=4 P3=6  WH P7-6| o ' _
v RED mmHE( ORG P5-3 P37 WH pr=7] o WNO450X_~39XV4X—_____~__X
REZ B9 P3-8 WH P7-8 ADD | |24V ACTUATORS
PROG | P3-9 WH P7-9 mﬁmeﬂ
BLU [BLK/RED
BLK/BLU _
SCHEMATIC 250V, 1PH, 50HZ

|oued

jonjuo)

Part # 8533-082-001 3/22

Part # 8533-082-001 3/22



T-600-39 Diagram

T-600-39 Schematic

S9L10SS3J0Y

13 13 o
/HOS HdLl A0ZC  WNWVHOVIA ONIGIM g
T i ni—— o V|8
v J— J— — HOLIM
e B lavan | YEZZ—810—2019 IAILYANOINI — e 8
4d100-8%/-9056 N/d 38n4 _ 3ONVAQY — o
d\v £ _ dnv . _«g::N o8 —$>mo_mw«nmo N
[32]
T I NN IS I IS NN BN B .d _ %
H*
_ _ — £
1Y L | g
| 2
l ’ 1 4 g |
- — - I_ T m g m m
Y -
— — — S 3| 8 ¥ —
o & F
e O o
HINHOASNVAL 100-500-£2+6 I 3 —
][ e 3 I 32 8
- >4 2
wnaios 8 = 83 — my Mn_v H_ _H m —
Q
EE L e 1|l 2oL ¢ ok
= N F oI =
” wm_.ml»o oa © i Em _w nm g
x5 cH[00 — | = s g 2 2 —
S v [0 o] K ™ g 3 — 8 g
r s | i i g 3 g 2 s §
MW m O O-myTAm _ e - Sy =T3P W o —
< O O i
S nod [0 o =/ _ “ a5 (Lt I o — l__\ % lm
m— 0 143
1£2-100-0228 me _dma| — =} —
~N _ ay/M8  0£2T100-0228 1 _
T IX Mz 2X w : 8
B YINHOISNVAIL g e [ | — —
> | T0NINOD al B8
oI £00-¥00-1 148 mm = N, Sz
P 1T 2 @ S
N—= — A0Sz A00Z — g ~°
- iBer
£00-600- 1056 — 3l ¢ NEE —
m YOSN3S 3J¥NSSI¥d 4 Y m
O
; 233 I o = F |
EY >S4 — = Y~ %]
@ G3a/58 § u_uamm b1 z OO/ W S
g ™ °Fs | B 005 I
2 | g 43 8
T v ol Y MAoE Z
|| |3 €%
_— 1F = | _
100-66L-L296 g m
$20—+90-0228 L -t L00—-L00-£L¥6 _ m Qﬂu
|
39/ TAN | |
T F— |
| | | |
g 200-s12-co0g . —
BER HONOYL TOYINOO  :NOILYOO1 — hiars SRR
- _ _
L00-$10-9086
N DS D s e | 30H04—9 WNWIXYN ¥O4 IN3NISNNQY
3ANYA AONIND3MS 318VIIVA
i el T e = !
& ® VA bl I I
M yolow ”- NIVQ e A — 0o~ oo oomn e L00-1ev-65%6 —
] €1— 100-61c-9L5! [ 20-00z-e68 2 E;lﬁ SHOLVNLOVOMIHL .
. ol & o INO¥4 dOL  :NOILYOOT
N NN BN L I I B B B B -
_ALTERNATE
SRR
“.W Pl J._ HE - ST 708°
250V _ FUSE _ c2 - COLD SOFTENER
N L1 BKRD L1 X1 BKRD |RED ~ |RED_ 24V RED 24v €1 - Colb TUB
WM 200viL1] 3¢ 24V RTN 24V RTN
P L2 HIIERY
& s BkBUL2| 3§, X2 BKBU
T S W CONTROL < m DOOR LOCKED SWITCH
>\ X TRANSFORMER = DOOR CLOSED
3 e SWITCH
R o — RED THERMOACTUATOR #1
LOCK
= = < DOOR LOCKED |g
= T DOOR LATCHED |S  SWITCH |&
GRN/YEL N . THERMOACTUATOR #2
SWITCH ul UNLOCK
ORG : ORG P15
MI& YEL YEL p14 DOOR LOCK
806 YEL YEL P13 MOTOR
DCME= P17-5 WHT/RED oy BLU
M4 [T o
lov ORG___p4-6 Pa1-1  WHT _ pao-1| &
RC WHT/RED Pa- Pal-4 _ BLK __ pp0-4 W N JEALER
AVI L | |w BK  Pe-g _ _ < |p19-1 ORG e YEL
.nwzhm_ 2|z [E8=L_ BRN/ZYEL. Plel RG/BU Ples] o HOT WATER
VARIABLE FREQUENCY DRIVE - VALUE #1
ADJUSTMENT FOR = 24V RED P7-1 P8-3 ORG/RED P16-— .Wpr_
/DIUSTWENT_FOR @ u ez DoM M6 "1 oy mu prsl Pa-4 WHI/RED Ple-a| Z RED o TEL
DCM ¢
PRI e ¢, |23v cT YEL P7-S P8-6¢ RED/ORG Ple-6| = VALUE #2
SYSTEM ¢ [23v RIN Bl P7-6 P8-7 RED/YEL P16-7
BLK VARIABLE lov ¢, |24V RIN RED P7-2 i8-8 WHI/BLU Ple-g) P17-1 COLD WATER
m FREQUENCY . P8-9 WHT/ORG Pl6- VALUE #1
2 BLK T2 DRIVE STEP-DOWN Pg-1] BLU _ Ple-11 WHT/BRN gy YEL
I BLK 3 100G AVI TRANSFORMER
Z|
¥ DRAIN
5 B! B2 RJ-11 VALUE
=) w
[ -
2|t |13 = = P63 BRN/YEL 9 BLU |
200 OHMS
100 WATTS w [l pe-4 |RJ-11 boat  BLU - BRN/YEL GRN
= I 9D [pe3—p _RED pi5-2| o ORG/BLU =
(&)
200 OHMS a pP23-3 _ GRN PI15-3| 2 § [Plo=2
100 WATTS o _ WHT P15-4 ANH P10—4 ORG/RED INJECTION
Lol pp3-5  BLK P15-5| & > SIGNAL
@ MOTOR WHT pa—4 = = =5 |P10-6 BLK/RED CONNECTIONS
— — L
Pp—3 =) p23-7  YEL P1S5-7| &5 &
RED pp2| [ B
BLU Pp2-1 W
S c
- #, o IR ORG/RED , D
RAPID YEL & [p3-1  wH p7-1 ~
ADVANCE/ 327 | HIGH| | hoc ORGp5-8 ©  [p32__ W p7-2 e BLU , COM 8
PROGRAM RA PRESSURE = P3-3 WH P7-3 m el
KEY SWITCH SWITCH IWquI P3-4 WH P7-4 m =
NORMAL ~.g RED 24 ORG e a—— B7=3 BLK <
- IR L. ORC—pa-3 PSS O R wer X 2
— _ H - Ll =
RED [T 27 L LOV = Pl h——El 35 P/N 9506-748—-001PR 3
SChEa=f P3-8 W P7-8 ADD ch
PROG P3-9 WH P7-9 w_.mmm_m 40 LB OPL, VF DRIVE, 230V A
BLU I 24V ACTUATORS M
[BLK/RED J _ WNOBOOXA—39XV_X— -_X -
BLK/BLU SCHEMATIC 1D ~OH7 g
o
SII|qUIBSSY | SOSSIaU.IeH | [Pued Juo.dd| MBIIA mm—__.:mwm 3 207 100 jsuueyp Jeay | uieig 3 mu:@:On_EOU joued @
g jauiqe) | Jedy |‘s|eas “spuljAd| iooq | Buipeoq (B I9JUI JBIBM | Sisseyd | |edlIId|3 | [043u0)




[

[=2]

————————————

HOLIMS A3X
WNVHO0Nd
/3ONVAQY
Qldvy

230V

T-600-39 V4 Diagram

a—
L

Qyv08 1INd¥I0 A3INI¥d

Y3ITI0YLINOD—OHIIN

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

O READY FOR USE

O TIME REMAINING

sToP

START

V4
PUSHBUTTONS

DOWN

T
b
g
R

—

NE3

e
TIA/NgE

HONOYL TOYINOD

‘NOILVOO1

— e e e e e e e e e o o e
L |
G |
BLI | a
N Qs (=
K Tavo [x

TY/TAR

00650CGE0000

T-600-39 V4 Schematic

S9L10SS3J0Y

30H04-9 WNNIXVA ¥0d4 INJWLSNRQY

< [
ZHOS "Hdl A0SC  WVHOVIA ONIGIM _
S —=X¥A~Z L =" XO090NM L
SYOLVNLOV AT
AOEZ ‘3N¥A 3A 1O #Ov aDivINE - TEvo 03a1IHS
¥d100—916—9056 N/d %@mw
L B | — — — — LI — —
— 1 [1
; E-H
N8/ M - B
3 =- L]
a7 | § © @ K
30 - -
| |
VAN
HINYOASNVAL ' 1}
NMOO—d3LS 3= x
3 2z | —
S
o m
M x ma oR
z ox | 1
2% - v ¥ 1
SIAVA ILVM [ e 8 | ¢
n =
(=) MIEaG T — —
N @
2 e | :
] T Fd
25 v[o TIA/NE wwl e 4 8
9@ g o I b Hiaza75m8 e zid —
22 oo ! I -
=8 I8 i ¢
S Woo [0 o- me/sne (L =
- [C] —cid
NEECRICy o 2] | — I —
% 210 O — IX a2 X
@ YINYOASNVAL 12 oy
i 9,0 O 1 OMINOD e 7= — 1
a N[O O — ¥ oA & “= Ll L e
NOEZ  ADOZ = =590
= 3=
— ] azu/x8l ml, = — —
- = Ay T | =X
aNe (616 1 | b -
¥ /T BV _ —
=] Q = @WVO
sk |y a3 — s £23
og | °© a8 — 250
% | 2 9e Cpz 2
& {HINE | oF @
I "=
= 2
| | im
3 i | — B —
] g
o
'

JOROJOS0!
FINAL

LED PRINTED CIRCUIT BOARD
WASH  WASH

& @
FLUSH PRE-

JOLOW
%007 ¥00a

RINSE RINSE SPIN

INDICATORS

LED

Il
I
ﬁl- _— e e lnl EII J NG AONINDIAS TIBVIVA
T g [
| == u o
= ® - an["™) o {580
— e= yolow _H= NIV " i5ig!
S o )Mh >M~“ kj %%U(Eu(w‘u‘mﬂﬂ .
MOvE  NOILVIO1 — NOLLOE  :NOILYDOT w w565 INO¥4 dOL  :NOILVOO1
— L NSNS NN RSN NN BENIE PN RN BN RN DN S e
_ALIERNAIE
[[TRUSET ] WATER VALVES
} H2 = HOT SOAP
—_ H1 — HOT TuB
CIRCULT
230y | Sk | % - 8a1p seETeen

N oL BKRD L1 X1 BKRD |RED| _—— |RED_ 24V RED

3 200v]L1 ] 24V _RIN 24V RIN

| Le ° 24V

z L3 BKBU L2 x2

T . & CONTROL < |2 DOOR LOCKED SWITCH

> N A TRANSFORMER B DOOR CLOSED

3 SWITCH

N — RED THERMOACTUATOR #1

K
= < DOOR LOCKED |g ORG/BLU \_/.\n/_m( BLU
N SWITCH 2
DOOR LATCHED | THERMOACTUATOR #2
SWITCH 8 P12 UNLOCK
ORG | ORG pys

Mis YEL YEL pia DOOR LOCK

DCM YEL YEL P13 P17-5 WHT/RED __ponem BLU

MI14 o

lov ORG__ pa4-6 P2l-1 _ WHT peo-1| &

RC WHT/RED p4-1 Ppl-4 __ BLK P20-4 W awﬂc,m»umm

AVI BLK__ P4-3 < |pro-1 ORG ey YEL

RN/YEL |w = pPg- RN/YEL _P16-

VARIABLE FREQUENCY DRIVE z_ 1= P82 ORG/BLU Ple-2| g P19- HOT JERTER
ADJUSTMENT FOR = DCM MI6 24V RED P7-1 P8-3 ORG/RED P16-3 IE|_ VALUE #1
MAXIMUM  G—FORCE @ u 23 oy - Pa-4 WHI/RED Ple-4] Z RED e YEL

MOTOR DCM - BLL_P7=4. COLD WATER
DRIVE Mia 23V CT YEL P7-S Pg-6 RED/ORG P16-6| = VALUE #2
SYSTEM 3 _ P8-7 RED/YEL P16-7
- @  varmse jov VR P8=8 WHI/BLU Pi6-8) COLD WATER
-~ FREQUENCY N RED P7-2 P8-9  WHT/ORG P16-9 P17-1 VALUE #1
@ T2 DRIVE STEP-DOWN _ _ WHT/BRN ey YEL
S 100G AVI TRANSFORMER Pasil BLU Ple-1
S T3
¥ DRAIN
& B B2 RJ-11 VALUE
w w
= =
RJ-11
moooo g TTS zZ
100 WA o &
wlﬂ < CABLE SHIELD GND ol pps_2 . P23-1 BLU P15-1 p10-1 BRN/YEL Immz
2000 < P23-2 mmm P15-2 % P ORG/BLU =
P23-3 P15-3] P10-2
100 WATTS o  |P2a-4 WHT P15-4| = - [Pl0-4 ORG/RED INJECTION
@ moror L] [p23-s _BLK PI5-5] & > SIGNAL
WHT po-4 =3 = <5 |p10-6 BLK/RED CONNECTIONS
Po—3 ! pe3-7  YEL p15-7| 5 &
mmu pe-2 =
LU pp-
Pa-1 =
T
34 ORG/RED , D
RAPID = YEL . - 2 P3-1 WH P7-1
ADVANCE/ 32" LHIGH |00 ORG pS-8 S [p32 ___WH p7-2 ° BLU , COM
PROGRAM Ra PRESSURE = P3-3 __ WH P7-3| m
KEY SWITCH ? SWITCH _PS5-6 | P3-4 WH P7-4 m
~ RED 24 PS=5 P3-5 WH P7-5
NORMAL ~ — 2t |oRrG =G £5-4 P3-6 _ WH P7-6 | o
> - P37 ___WH p7—7|
_ § RED[T 2o L LOW RED P Bl S P/N 9506-916—001PR
PROG P3-9 WH P7-9 w_.mmm_m 40 LB OPL, VF DRIVE, 230V
BLU ! 24V ACTUATORS
[BLK/RED J _ WNOBOOX_—39XV4X—_____ - X
BLK/BLU
SCHEMATIC 1PH 504/
SII|qUIBSSY | SOSSIaU.IeH | [Pued Juo.dd| MBIIA mm—__._mwm 3 207 100 jsuueyp Jeay | uieig 3 mu:@:On_EOU joued
g jauiqe) | Jedy |‘s|eas “spuljAd| iooq | Buipeoq (B I9JUI JBIBM | Sisseyd | |edlIId|3 | [043u0)

Part # 8533-082-001 3/22

Part # 8533-082-001 3/22




	Section 8: Parts Data
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	Door Lock Assembly (All Models)
	Loading Door Part # by Model
	Water Inlet Valve Breakdown Part # by Model
	Drain Valve Group Part # by Model
	Electrical Components - Top Compartment 208/240VAC
	Control Panel Part # by Model
	Section :9 Parts 50Hz Models

	Parts Data  8: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	50Hz Parts  8: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Kits, Assemblies, & Common Parts 68: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Wiring Harnesses 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Cabinet & Front Panel Group 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Rear View 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Cylinder, Seals, & Bearings 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Door Lock Group 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Loading Door Group 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Chassis & Drain Valve 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Water Inlet & Rear Channel 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Electrical Components 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Control Panel 51: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 

	Kits, Assemblies, & Common Parts 69: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 



